28766-G01

TEXTRON

GOLF, TURF & SPECIALTY PRODUCTS

SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLES

STARTING MODEL YEAR: 2003
REVISED 7/2002



SERVICE PARTS MANUAL

GASOLINE POWERED
UTILITY VEHICLES

E-Z-GO ST 480
E-Z-GO ST 480 (CAMO)
CUSHMAN COMMANDER 4800

Textron Golf, Turf & Specialty Products reserves the right to make design changes without obligation to make these changes on units previously sold and the
information contained in this manual is subject to change without notice.

Textron Golf, Turf & Specialty Products is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in
this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
TEXTRON GOLF, TURF & SPECIALTY PRODUCTS, P.0.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, an authorized Branch or the Warranty Department with vehicle serial number
and manufacture date code.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page i Service Parts Manual



GENERAL INDEX

SECTION Page No.
How to USE the Service Parts MaANUAL .........ceeeiieiiiie ettt e e e e e e e e e e r e e e eeeaeeseeeensssseeereeaeeeeean v
ACCELERATOR
e Accelerator Pedal, ACCEIEIAtOr BOX ......uuuuuuiiiiiiiiieieiiie e e ettt e e e e e e e e aeaeaaseeeseseeeeenens A-1
* Choke, Governor, and Throttle LINKAQE .........cccoiiiiiiiiiiiiiee et ee e e enae e e e snnraeee e ens A-2
AIR CLEANER
* Remote Air Components, Pre-Cleaner, Air Cleaner Canridge ........cccvereeiiiieeeesiciieeee s eiieeee e esiieeee s B-1
BODY
e Cowl, Instrument Panel, Glove Box Door, Floor Panel, BUMPETr........ccceiviiivieiiciiee e C-1
* Floormat, Seat Wrap, Side Panels, Rocker Panels, Rear Fenders, Rear Panel..........ccccccccveeneennee. C-2
® CONSOIE DECAIS, ASHITAY ...eiiiiiieiiiee e ettt e e e et e e e st e e e e esateeeeesaasseeeeseanseeeeesanseneeesanns C-3
@ Hitch RECEIVEL, HITCNES . ... e e e e e e e e e e e e e e eeeeeeeeeeeneens C-4

BRAKES (HYDRAULIC)

* Brake Pedal, Pedal Pad, Linkages, Master Cylinder, Flexible Brake HOSE .........cccccevreivriceneicenennee. D-1
* Brake Lines, Wheel Cylinder, Brake Shoes, Brake Drum ...........ooiiiiiiie e D-2

BRAKES (PARK)

e Park Brake Lever, Center Console, DECAl ..........oooiiiiiiii et e e e e e e e e e e e e e e e e e e e eeaaaaeaanas D-7

® Parking Brake CabIES .......ceeeiouiiiiiireiiiee e s tiee ettt e s e e et e et e e e saee e e snee e eaneee e enseeeanseesenseeesnseeeaneeeannes D-8
CLUTCHES

¢ Drive Clutch, Driven CIUtCh, Drive Belt ... e e e e E-1

DIRECTION SELECTOR

* Direction Selector, Reverse Warning Buzzer, Shifter Control Cable ..........ccccvvvciiiiccnieiiieeiie e F-1

* Shifter Arm, Shifter Cable Cup Washer, Compression SPring ......ccceeeieeieiieeeiiee e F-2
ELECTRICAL SYSTEM

* Battery, Control Harness, Ground Cable............ocuiiiiiiiiiiee et e e e e e s esnreee e e ens G-1

* Electrical Plate Assembly, Voltage Regulator, SOIEN0IA........c.cociiriiiriiiree e G-2

L o (oY g T e T= Y=Y =] [ Yol P G-3

e Ignition Switch/Plate, 12 VOIt POWEr QULIEL ........ccocviiiieee e e G-4

* Headlight, Turn Signal, TaillIgNt.........coeiiie e e e G-5

@ HOUE VBB e e et et e e e e e e e e e e e e e e e ee e e e e e e e e e e s s ass s basasansesesasassaaaasaseseseenennnns G-6
ENGINE

* Engine, Carburetor, Ignition Control Module, Spark Plugs, Oil Filter, Muffler, Exhaust Pipe.............. H-1
FRONT SUSPENSION

* Front Axle, Hub and Spindle, Leaf Springs, Shock AbSOrber ........cccov i J-1

Service Parts Manual



GENERAL INDEX

FUEL SYSTEM

* Fuel Tank, Fuel Gauge Sender, Fuel Line, Fuel Cap, Fuel Filter, Fuel PUMpP .........cccoocvriiineniiiennn. K-1
REAR AXLE

¢ Differential Lock Trim Plate, Rear Axle, Differential Lock, Skid Plate ..........ccccovvveeeeeeeeeiiiieeeeeeeeen. L-1
REAR SUSPENSION

o Leaf Springs, ShOCK ADSOMIEIS .....o..eiiiiiie et M-1
SEATING

» Seat Bottom, Hip Restraint, Seat Back, Seat Back SUPPOMt.........ccoriueeiiiiiieiieeiee e N-1
STARTER/GENERATOR

* Terminal Assembly, Brush Holder Assembly, PUIEY .........cc.oooiiiiiiiiiii e P-1

o Starter/Generator Belt, Mounting BraCKetS ........cccueriririiiiee e e e pP-2
STEERING

* Steering Box, Steering Shaft/Column/WREE! .........c.cooiiiiiiiiiee e Q-1

* Steering Box Mount, Idler, Tie ROGS ....ccoiuieiiiiiiiie ettt et e e e e e Q-2
TRUCKBED

L0 =Y o S R-1

¢ Electric Circuit Breaker, Toggle SwitCh, ACIUALOT.......c.ciiiiie e R-2

= T To I T 1= oA Ko Yo I = o )G R-3

WEATHER PROTECTION

LIS 10 L]« TSP P PTR S-1

* Top Mounted Rear View Mirror, 3-Sided Soft ENCIOSUIE ........ccoeiiieeriieeeee e S-2

LAY IT g o £ o= o [ S-3

L= 1B I gTo U= (o PSPPSR S-4

e Brushguard Suntop, WINAShI€ld ..........cooo e S-5
WHEELS AND TIRES

¢ Tire, Wheel Rim, Valve Stems, HUDCAPS ....cccooiiiiiiii ettt e T-1
WINCH

LY (o101 o TP P PP U-1

LIRS To] (=T a oYt S =Y 1= Tt g Tor= LMY 1T SO u-2

© WINCH COMPONENTS ...ttt ettt ettt e s et e s s st e e s sabe e s b e e s be e e anb e e e nne e e saseeaanneeesaneeas U-3
SPECIALTY PRODUCGTS ..ottt ittt et e e e e e e e e e e e e e s e se e aabeaaseeseeeaeessesasasabeseseeeasaasssansasnsenns Appendix A
ACCESSORIES ...ttt et e et e e e e s e e e ——eeeeeeasaeesse s e s b aaaeseeeaasessesasababasaseeseasasesasesanns Appendix B

iv Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

¢ GENERAL INFORMATION
* |LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual v



HOW TO USE THE SERVICE PARTS MANUAL

Title Title

T
s —
S
=S
o=

iy
S

s s
S T N W i

T

S8

ey .

N g
N
e

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\

S Sy OF
S »&&g&§§§§§§§§&s\ §§§
iy Sy &F
\s&x§&¥&&\“m \:§\ = S s§§
S
=

g

e ——

S g g

\\\\\\\\\\\\\\\M\\\\\\\\\\\Q\\\\\\\\\\\\\\\\\\\\\
R

—

A
RN Sty

Left hand illustration page } .
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

® Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

® Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
® Locate the part number or description in the appropriate column on the parts list page.

NOTE: ltis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembily is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Vi Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual

Vii



ACCELERATOR Gasoline Vehicle

1 - Includes ltems 2 - 44
40 - Includes ltems 41 - 44
41 - Includes ltems 42, 43

To
Chassis
Harness

Page A-1 Service Parts Manual




ACCELERATOR

Gasoline Vehicle

67 - Includes Items 68 - 80

To

Choke Throttle

To

72 - Includes ltems 73 - 80

Accelerator

Cable

Pedal
Box

Page A-2

Service Parts Manual



ACCELERATOR

W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75765-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 44) ......ccooieiiieeeeeeeeeeees 1
2 70116-GO01 ACCELERATOR PEDAL BRACKET ....ooooieieeeeeree e 1
3 01051-G01 SCREW, #8 - 18 X 1/2" LGttt 4
4 25853-G02 PEDAL BOX AND COVER ......iocioeee e e 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LGi...cceeeeeeeee ettt 4
6 75652-G01 MICRO SWITCH ... e e 1
7 01050-G02 SCREW, #4 - 20 X 1 1/8" LG uiiieieeee e s 2
8
9 72066-G01 CONTROL ARM ...ttt st s e e 1
10 23860-G1 BEARING ...t e e e e 2
11 24621-G1 NYLON WASHER, 5/18" .....ooiiieieeee e e s 2
12 12064-G1 PUSH NUT, 5/18" ...t 1
13 25768-G01 PIVOT ROD. ...ttt s e s 1
14 72199-G01 PIVOT BRACKET ...ttt e 1
15 14390-G1 LOCK NUT, 3/8 = 24ttt 1
16
17 72198-G03 MICRO SWITCH CAM ... e e 1
18 00550-G4 LOCK NUT, 5/16 = 24....oe ettt s 1
19 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LGi...ceeeeeeeeee e 1
20 72074-G01 CONTROL ARM LINK ....c.iiiiiieiieceiee e 1
21 72225-G01 SHOULDER BOLT, #10 - 24 X 11/168" LG ...eeeie e 1
22 00532-G4 LOCK NUT, 5/16 = 24....oe ettt s 2
23 17677-G1 SPRING RETAINER ... .ot s 1
24 17979-G1 ACCELERATOR ROD BUSHING .....ccooioiiieie e 1
25 73046-G01 COMPRESSION SPRING.......coiiiiieiieie e 1
26 17677-G2 SPRING RETAINER ... .ot s 1
27 72072-G01 ACCELERATOR ROD ...ttt 1
28 10385-G4 CLEVIS YOKE (ADJUSTABLE) ..o 1
29 10386-G3 CLEVIS PIN, 5/16" X 1" LG et 1
30 17838-G1 NYLON BUSHING ...t e 3

Page A-3

Service Parts Manual




Gasoline Vehicle

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.

ACCELERATOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 17255-G1 TEFLON WASHER, 5/16" ..ot 1
32 10387-G3 COTTER PIN, 3/32" X 3/4" LGi....ee ettt 1
33 70134-G01 PEDAL PIVOT PIN ..ottt 1
34 00986-G01 PUSH NUT, 9/32" ...t 1
35 14390-G10 LOCK NUT, #10 - 24 s 1
36
37 35679-G02 WIRE HARNESS (PEDAL BOX) ...cueeieereieeneisre e 1
38 75639-G01 ACCELERATOR CABLE .......oiiiee et 1
39 00559-G8 WASHER, 5/168".... oottt et 1
40 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 41 - 44) ............. 1
41 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 42 - 43) ........... 1
42 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ...ccvi e e 6
43 27512-G01 ACCELERATOR PEDAL PAD......ooiiiiiieiieee e 1
44 * ACCELERATOR PEDAL ...cceiiiiee et 1
45 70135-G01 PEDAL PIVOT COVER ...t 1
46 00715-G2 BOLT, 5/16 - 18 X 13/168" LGi....eecie e 4
47
48 00415-G2 BOLT, 1/4 =20 X 1 /4" LGi.oeoeee ettt e 1
49 00559-G7 WASHER, 1/4" ...t e e r e e 1
50 75679-G01 CHOKE PIVOT LEVER ... .ottt 1
51 15944-G1 BALL JOINT .ttt e e 1
52 00734-G5 LOCK NUT, #10 - 32 ...ttt 1
53 75677-G01 BUSHING ...ttt 1
54 23577-G1 TORSION SPRING ..o e e e e e e e 1
55 23726-G7 SPACER . ... e e e 1
56 14390-G4 LOCK NUT, 1/4 = 20 .ottt s 1
57
58 75651-G01 CHOKE AND GOVERNOR CABLE BRACKET .....ccooiiiireeeeeeeeee e 1
59 00566-G2 LOCK WASHER, 7/18" ... .ottt 2
60 00462-G7 BOLT, 7/16 - 14 X 7/8" LG ..ottt 2

Service Parts Manual




ACCELERATOR

W

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

61

62 75650-G01 CHOKE LINK ...ttt et et 1
63

64 75712-G01 CHOKE CABLE ...ttt e 1
65 75675-G01 GOVERNOR CABLE.... .ottt 1
66

67 75682-G01 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 68 - 80)............... 1
68 75681-G01 GOVERNOR BELLCRANK ...ttt e s 1
69 15944-G1 BALL JOINT ..ottt e e s 1
70 00734-G5 LOCK NUT, #10 - B2, ettt e e 1
71 14390-G4 LOCK NUT, 1/4 = 20ttt e 1
72 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 73 - 80).............. 1
73 22752-G1 GOVERNOR BRACKET ...t 1
74 25274-G1 GOVERNOR ROD ...ttt e 1
75 22754-G1 BUSHING ... 1
76 25661-G01 CUP WASHER ... s 2
77 23578-G1 COMPRESSION SPRING......ccciiiieeree et 1
78 22754-G2 BUSHING ... e e e 1
79 23859-G1 GOVERNOR ADJUSTER ..ot 1
80 00526-G4 NUT, #10 - B2 e e e e 1
81 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LG .o 2
82 25738-G01 SPRING ..o e 1
83 25286-G1 SAFETY SEAL, 3/8" ...t e 1
84 12064-G3 PUSH NUT, 3/18" ...t s s 1
85

86 25653-G01 ACCELERATOR CABLE BRACKET ......oiiiiiieeieeeeee e 1
87 26826-G01 LOCK WASHER, 8 MM.......ooiiiiiiieie et 2
88 26827-G01 NUT, M8 X 1.25 MM ... e e e 2
89

90 75832-G01 WIRE AND TUBE RETAINER, 3/8" CAPACITY ....oiiiiiii e 1

Page A-5 Service Parts Manual




Gasoline Vehicle ACCELERATOR
A
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
91
92 75546-G01 PLATE ...ttt ettt et et e et eeate e sbeesateesbeeeabe e neeeaseesaeeabeereeans 1
93 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi..oieceeee ettt ettt et eaae et n e ennee s 4
94 00559-G7 WASHER, 1/4" ...ttt e et e e s e e e ese e e s eee e enneeeenns 4
95 00654-G2 LOCK NUT, 1/4 = 20 ooiieeiee ettt e seee st e s ee e see e snae e e eeeaneeeeneeeenneeeenns 4

Service Parts Manual

Page A-6



AIR CLEANER

Gasoline Vehicle

,,,,,,,,,,, . Side Panel
(Passenger Side)

e

Front of Vehicle

Page B-1

Service Parts Manual




Gasoline Vehicle AIRCLEANER
A
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
Part numbers without the "-G" suffix are Briggs and Stratton® part numbers.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72416-G01 N Y B Y I = SR 1
2 72415-G01 17N = U 1
3 71055-G01 RIVET, 3/16" X 3/8" LG ... eeieieeeieeieieeesiee et riee e sieesateesee e eee e ee e sne e sneenneeens 4
4 11391-G2 O I U 1
5 72527-G01 HO SE .ttt ettt ettt a e e e ene et et e be e e ne e e eneas 1
6 11391-G5 O I 1Y S SRR R 1
7 74485-G01 3] 0 L PP 1
8
9 5050 PRE-CLEANER AND AIR CLEANER CARTRIDGE
(INCLUDES ITEMS 10, 11) 1uiiiieieetiesie ettt nnee e 1
10 272490 PRE-CLEANER ... .ottt 1
1 394018 AIR CLEANER CARTRIDGE ......oiiiiiiieiie et 1

Service Parts Manual

Page B-2



Gasoline Vehicle

BODY

9 - Includes ltems 10 - 13

See ELECTRICAL
SYSTEM Section

Service Parts Manual

Page C-1



Gasoline Vehicle

BODY

Service Parts Manual

Page C-2



Gasoline Vehicle

See
BRAKES
Section

See
REAR AXLE

i / Section
- \

ASH TRAY
136 - Includes Items 137 - 140

Page C-3

Service Parts Manual




Gasoline Vehicle

BODY

152 - Includes Items 153 - 158
161 - Includes items 162 - 164
167 - Includes items 168 - 172

HITCHES

Dropped K

Heavy Duty 154
Hitch

Dropped
Angle Hitch

Dropped
Clevis Hitch

Service Parts Manual

Page C-4



BODY

W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71510-G01 UPPER FLOORPAN ... .ottt e 1
2 14601-G11 RIVET, 3/16" X 9/18" LG ..o e 9
3
4 70451-G01 LOWER FLOORPAN. ...ttt e e 1
5 14601-G11 RIVET, 3/16" X 9/16" LG ...eieeeeieeeeee et e 7
6 70452-G01 ACCESS COVER......ciii ettt e e e e n e e 1
7
8
9 71151-G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 10 - 13) ..cevvivieieenene 1
10 71153-G01 DEFLECTOR (PASSENGER SIDE) ......ccceiieieereeeeee e 1
11 71154-G01 DEFLECTOR (DRIVER SIDE) ...ccouiiiiiieieee et 1
12 00614-G5 SCREW, #8 - 18 X 5/8" LGi..c.ueiiiiieiiiestieeie e 6
13 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) ....cccoieiiieeeneee e 1
14
15 35962-G01 LABEL (SAFETY) ettt e e 1
16
17 * SERIAL NUMBER PLATE ..ot 1
18 * CAPACITY PLATE .o s s 1
19 01041-G01 RIVET, 5/32" X 3/4" LG ...ceiiiee ettt 4
20 35968-G01 DECAL (TEE HOLDER COVER) ....oooiiiiie ettt e 1
21
22 71413-G01 SPLASH PANEL.....coiiiiiie i s 1
23 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG...oooiieieeeee et 1
24
25 71115-G01 VINYL TRIM ..o e e 2
26 71055-G01 RIVET, 3/16" X 1" LG .ot 10
27
28
29 71469-G** COWL et e e e e e e sr e n e s e en e nrs 1
30 71101-GO1 COWL SUPPORT BRACKET ...t eee et e 1

Page C-5

Service Parts Manual




Gasoline Vehicle BODY
A

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 71102-G02 BOLT, 1/4 - 20 X 1/2" LGiunuutiiie ittt eseeee st a e s e e s e enee e e e 3
32 71055-G01 RIVET, 3/16" X 1" LG 1o eeeeeieeeeiee et esseeee e seee et e e e ee e snae e e eeenne e eneneenneeeenns 1
33 35945-GO1 NAMEPLATE (WORKHORSE) (OVAL) (ST 480)......cceeeeeeeeeerieene e 1
34 74401-G01 NAMEPLATE (CUSHMAN) (OVAL) (COMMANDER 4800) ......cccceereereraeareeenens 1
35 71055-G01 AV I T L R G X PR 7
36
37 71338-G01 FENDER FLARE (DRIVER SIDE)......ceiieiiiieeiie et 1
38 71338-G02 FENDER FLARE (PASSENGER SIDE) ......cccoeiiiie e 1
39 71055-G01 RIVET, 3/16" X 1" LG 1o eeeeeieeeeiee et esseeee e seee et e e e ee e snae e e eeenne e eneneenneeeenns 6
40
41
42 74265-G01 BUMPER ...ttt ettt e e e e e e e e nte e e e e ebbee e e e e enaee e e ennnneeas 1
43 74037-G01 SPACER TUBE ..ottt ettt e e e e nnne e enee s 2
44 19859-G1 END CAP, B/4" ..ottt ettt e e e et e e s e e enee e sns e e asseesseeeeneeenns 2
45 75048-G01 SPACER, 172 e e e e 2
46 00570-G2 WASHER, 5/18" .eeiiii ettt st e e e e eate e e e s esate e e e e sanreeeeesannseeeeeeans 6
47 00905-G8 LOCK WASHER, 5/18".... ettt st e e s sne e e e e 4
48 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LGi..ieiiiieeeieee e e etee e et e s eeeseee e sseeeseeeesneeenns 4
49
50
51 75459-G01 GLOVE BOX DOORS (PAIR)....ccueeiuieeiieeieeiene e eee e eee e ee e eee e 1
52 75459-G02 GLOVE BOX DOOR (DRIVER SIDE) .....cocutiieieeie et 1
53 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE).....cccceiieieeeieriier s 1
54
55
56
57 70048-G06 [ @@ 11V L S 1
58
59 70440-G02 SEAT FRAME ... oottt e ettt e e nnne e e s ne e e snneeeeneees 1
60 00715-G2 BOLT, 5/16 - 18 X 13/168" LG .. .eeieeieeeeeeie ettt 2

Service Parts Manual




BODY

W

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

61

62 75636-G** | SEAT SUPPORT PANEL ......oveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee s eesee e seseeeseseneeeee 1
63 20271-G9 HOLE PLUG, 1" cooeeeeeeeeeeeeeeseees e ses e eeee e se e ee e ses e eseses e seee e 1
64 10570-G10 | RIVET, 5/32" X 9/16" LG eerveeeeeeeeeeseeeeeeeeeeeeseeeeee e sesee s seeeeseseseseeseseesseese e 5
65

66

67 70244-G02 | SPLASH PANEL......oeoioeeeeeeeeeseeeeseee e seeeeeeseeseeeeee e ee e eeseeses e seseseseseneeeee 1
68 00715-G2 BOLT, 5/16 = 18 X 13/16" LGi.erveereeeeeeeeeeeeseeeeeeeseeeesesee s eeseeseseeseeeeeesee s 2
69 00438-G8 BOLT, 5/16 = 18 X 1" LG -veoeeeeeeeeeeseeeeeeeeeeseeeseeeses e see e ses s ses e seee e 2
70 00559-G8 WASHER, 5/18" .....ooveoeeeeeeeeeseeseeeeseeeseeeeseeeeseeeeseeeeeseeesseesseseseeses s seseseseeeees 2
71 11098-G6 LOCK NUT, 5/16 = 18 eeereeeeeeeeeeeeseseeeeeeeese e ee e seeeees e 2
72

73 70245-G01 | BATTERY TRAY -.ooooeeeeeeeeeeeeeeseeeeeeee e eeeeeses e seeeeeesess e se s ees s sesesesesees 1
74 00715-G2 BOLT, 5/16 = 18 X 13/18" LGiuervvereeeeeeeeeeeeeseeeseeeseseeeeeeseseeeeeeseseseee s 2
75 00438-G8 BOLT, 5/16 = 18 X 1" LG -eeeeeeeeeeeeeseeeeeeeeeeseeeseeesss e ses e ses e seseeseseseee s eess e 2
76 00571-G2 WASHER, 5/18" -...cooveeeeeeeeeeeseeseeeeses e seeeesseeeseseseeeseseeesseeeeseseseeses s eseseser e 2
77 11098-G6 LOCK NUT, 5/16 = 18 .eoreeeeeeeeeeeeeeeeeeeee e seeee e seee s 2
78

79 71674-G** | SIDE PANEL (DRIVER SIDE) ... ieeeereeeeeeseeeeeeeeeseeeeseeeeeseseseseseeseseseseseneessees 1
80 71674-G** | SIDE PANEL (PASSENGER SIDE) w...cooeereeeeeeeieeseeeeeeseeeeseeesseeseseeseseeseseeseneeeee 1
81 10570-G10 | RIVET, 5/32" X 9/16" LG rveoeveeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeee e eeeeses e seeee e 4
82 10570-G12 | RIVET, 1/4" X 172" LG cvooeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e see s eeeeses e sesee s 4
83 16469-G1 WASHER, 174" ..ot eee e eee e eee e s e ses e see e ees e ser e 4
84

85 | 35062-G01 | DECAL (WORKHORSE) .......oieieeeeeeeseeeeeeeeeseeosseeseseeeeseeesseseseseeeseeesseeess e 2
86 35430-G23 | DECAL (ST 480) coeroveeeeeeeeeeeeeseeeeseeeeeeeeeeeeeeseeeseesesseseseseseeeeseess s s ees e seneas 2
87 74341-G01 | DECAL (WORKHORSE), CAMO VERSION .......vereeeeeeeeeeeeseeseeeeseseseseseneeee 2
88 74343-G03 | DECAL (ST 480), CAMO VERSION .....c.cooeeereeieereeeeeeseeeseeeeeseeseseeseseeseseeseseeeee 2
89 74407-G01 | DECAL (COMMANDERY)........eeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeese s seseeseseeeseseseeeee 2
90 74116-G07 | DECAL (4800) ... veeeeeeeeeeeeeeeeeeeseeeeseeeeeeeeeseeeeseseseeeeeeseesseeess e eeseeses e sesesesesesesee 2

Page C-7

Service Parts Manual




Gasoline Vehicle BODY

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

91
92 71439-G01 ROCKER PANEL (DRIVER SIDE) ..o 1
93 71439-G02 ROCKER PANEL (PASSENGER SIDE) .......cociiieieieieee e 1
94 71440-G01 BRACE (DRIVER SIDE).....eiiieeie ettt st 1
95 71440-G02 BRACE (PASSENGER SIDE) ......cooiiieieie e 1
96 00789-G2 SCREW, #10 - 24 X 1 1/4" LG eeoeeeeeeeeeeeeee et e 4
97 71424-G01 SPACER (DRIVER SIDE) ..ttt e 1
98 71424-G02 SPACER (PASSENGER SIDE).....ccuiiiiiiieieeiereeee e 1
99 00660-G5 WASHER, #10. .ottt e e e e ee e eesae e neenee e 4
100 11098-G7 LOCK NUT, #10 - 24 .ottt ee st e e e e s e e asaeesseeesneeenns 4
101
102 16705-G1 SCREW, 1/4 - 20 X 1" LG .ttt st e e e s s e e e snnnreee e ene 4
103 23726-G2 ST 0 = T 4
104 00559-G7 WASHER, /4" .. ettt e e st e e ese e e ste e e eeneeeennes 4
105 14390-G4 [0 10 G 1| P 1 S LR 4
106 71764-G01 SILL PLATE TREAD..... .ottt s e e eee s eaeseeesaeseesneeseesneeneas 2
107
108 74297-G01 FENDER (DRIVER SIDE) .....coeiiieiieerteeie e e 1
109 74297-G02 FENDER (PASSENGER SIDE).......ciiteiieiiiieeeee et 1
110 74297-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) .....ccceeiieieieeee e 1
111 74297-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) ..ot 1
112 00414-G7 BOLT, 1/4 - 20 X 7/8" LG eceeeeeee e e et e eiee e siee s e e e seeeesneeeessaeeseeeesneeenns 12
113 00559-G7 WASHER, /4" ...ttt e et e e e s sate e e e e saateeeeesannseeeeeeans 24
114 11027-G2 [0 10 G 1| P 1 S LR 12
115
116 75661-G01 INNER FENDER (PASSENGER SIDE) ....ccoieiiiieeieeeee e 1
117 75661-G02 INNER FENDER (DRIVER SIDE) ......ccotiieieeiieiee et 1
118 71374-G01 2T AN O S S 2
119 74441-G01 BRACKET ...ttt ettt s e e et e e st e e st e e s e e e s nnee e enneeesnsaeeansseeanseeesseeeans 4
120 15058-G1 RIVET, 3/16" X 7/16" LG (ALUMINUM) .....cooiiiiiiaieeeee e 8

Service Parts Manual




W

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121
122
123 71587-G01 REAR PANEL ... .o e 1
124 71055-G01 RIVET, 3/168" X 1" LG ettt 4
125
126
127 71588-G03 SEAT FILLER PANEL (DRIVER SIDE) .....ooioiiiiieiieee e 1
128 71588-G04 SEAT FILLER PANEL (PASSENGER SIDE).......cccoiiiiieeiieee e 1
129 10570-G10 RIVET, 5/32" X 9/18" LG ..o e 6
130
131 74093-G01 LABEL (WARNING) ..cttieeece ettt e 2
132 75696-G01 LABEL (HOT EXHAUST) ..ottt e 1
133 24880-G1 LABEL (GOVERNOR WARNING) .....oooiiiieieniereese e 1
134
135
136 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 137 - 140) ...cooiiiiieeee e 1
137 27731-G01 ASH TRAY .ot e e e e 1
138 27736-G01 GASKET ..ottt s e 1
139 75108-G01 BRACKET ...ttt et 1
140 00100-G4 SCREW, #10 - 16 X 1/2" LGi...oeiieee et 4
141
142
143 74348-G01 HITCH RECEIVER ...t 1
144 00198-G8 SCREW, 5/16 - 18 X 1" LG .. i 1
145 00569-G2 WASHER, 5/18" ...t 1
146 11098-G6 LOCK NUT, 5/168 - 18 ..ot 1
147 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG e 4
148 00922-G3 WASHER, 7/18" ..o 4
149 00734-G1 LOCK NUT, 7/168 = 14 .ot 4
150

Page C-9

Service Parts Manual




Gasoline Vehicle BODY

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

151

152 74492-G10 DROPPED BALL HITCH KIT (INCLUDES ITEMS 153 - 158) ....cccovviiiieeriene. 1
153 74491-G01 DROPPED BALL HITCH ..ot 1
154 31757-G1 HITCH BALL, 1 7/8" (INCLUDES ITEMS 155 - 156).....ccccieiiiiririeree e 1
155 00566-G6 LOCK WASHER, 3/4".... oottt e 1
156 00702-G11 NUT, 374 = 16 o s e 1
157 21317-GO01 CLEVIS PIN, 5/8" X 3" LGi..eetie ittt s 1
158 21683-G1 HAIRPIN, 15/32" X2 11/18" LG ...ceeeree e 1
159

160

161 74492-G08 DROPPED ANGLE HITCH KIT (INCLUDES ITEMS 162 - 164) ......ccccocceereennens 1
162 74489-G01 DROPPED ANGLE HITCH. ..o 1
163 21317-G01 CLEVIS PIN .ttt 1
164 21683-G01 HAIRPIN, 15/32" X 2 11/16" LG ..eeeeeeeeeeee e 1
165

166

167 74492-G12 DROPPED CLEVIS HITCH KIT (INCLUDES ITEMS 168 - 172) ......ccccoveveieenee. 1
168 74495-G01 DROPPED CLEVIS HITCH ....cooviieiieieeeeeee et 1
169 21317-GO01 CLEVIS PIN ...ttt e 1
170 21683-G01 HAIRPIN, 15/32" X2 11/18" LG ...ceeeree e 1
171 14443-G7 CLEVIS PIN .ttt 1
172 19314-G1 HAIRPIN L e e e 1

Service Parts Manual Page C-10



Gasoline Vehicle

BRAKES

Service Parts Manual

Page D-1



Gasoline Vehicle BRAKES

61 - Includes Items 63 - 73
62 - Includes Items 63 - 73
75 - Includes Items 70- 73
76 - Includes Items 66 - 69

Service Parts Manual Page D-2



BRAKES

W

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 75605-G01 BRAKE PEDAL ...ttt ettt a e e 1
2 70257-G01 BRAKE PEDAL PAD ...ttt ettt et e et e e s enae e e e e nnneeas 1
3 14269-G1 RIVET, 3/16" X 1/2" LG .eeeetiiee ettt ee et e s e e e e e e e 6
4
5 70113-GO01 ADJUSTABLE BUMPER ...t e e e e 1
6 11027-G1 LOCK NUT, 5/16 = 18 ittt teee ettt et e e st e e e e e e e e 1
7
8 70582-G01 SHOULDER BOLT, 3/8 - 18 X 4" LGi..uveeiiiieerieeeeieeestee e e seee e eneee e 1
9 70581-G01 FLANGED BUSHING ...ttt e s e e e s e nee e e 2
10 70676-G01 TORSION SPRING ...ttt e e s e e e e e ssseee e e s ssaeeeeean 1
11 00643-G1 WASHER, B/8" ... ettt e e e et e e s ee e e sneeeseeeeenneeeenns 1
12 11098-G5 LOCK NUT, 3/8 = 16 .eeeeeeeeeiieeeeieeeestieesstee e e seeeeseeessseeeseeeesnaeesseeesaseeesnseneenneeeenns 1
13
14 34124-G02 LINKAGE ROD ... ettt ettt et e e e e s nae e e s e nssae e e e ennnneeas 1
15 10386-G3 CLEVIS PIN, 5/18" X 13/168" LGi....eeiiieeieeiieeeieee e see et stee e e ennee e 2
16 10387-G3 COTTER PIN, 3/32" X B/4" LGi.eeeeeeeeeeeeeeeeieesieeeeieeestee e eeeeeseee s enneeesnneeessneeeeeneas 2
17
18 75607-GO01 BELL CRANK ...ttt ettt e e e e e e e st e e e e e nee e e e e ennneeas 1
19 70581-GO1 FLANGED BUSHING ......coiiiee et ee s esee e see e sne e 2
20 70410-G02 T Ll TR 2 X 1
21 12305-G1 RETAINING RING .....cooiiiiiiee ettt e e e s e e e e e s 2
22
23 30298-G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS 24 - 26) ...cccccueevieeeeieeeeeeeeneeeenes 1
24 30293-G2 PUSH ROD, 3 1/8" LG ..eeeiiiieeieeeeieeetee et eee st e eteeesee e e e snee e eneeeenes 1
25 21508-G1 CLEVIS YOKE ... ceeeiee ettt e et e e e e e e e e e s snssaeeesnssneneeean 1
26 00544-G6 JAM NUT, B/8 = 24 .ttt ettt et e et e e e e enae e e e e nneeas 1
27 14443-G3 CLEVIS PIN, 5/18" X 1" LGietiieeieeeieieeseiie e e eese e evee e st e s ennee e ennee e nneeeeeneas 1
28 10387-G3 COTTER PIN, 3/32" X B/4" LGi.eeeeeeeeeeeeeeeeieesieeeeieeestee e eeeeeseee s enneeesnneeessneeeeeneas 1
29
30

Page D-3

Service Parts Manual




W

Gasoline Vehicle BRAKES
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 70643-G02 MASTER CYLINDER KIT (INCLUDES ITEMS 32 - 34).....cccciiiieneeeie e 1
32 * MASTER CYLINDER .....ooouiiiiiieiieiieeeteeeee ettt 1
33 32768-G1 MASTER CYLINDER BOOT ...ciiiiiee et 1
34 00675-G1 WASHER, B/8" ...ttt et e et e et e s e e e ae e s saeeennee s 1
35
36 00427-G4 BOLT, 3/8 - 168 X 1 1/2" LGiuueiieei ettt ee et e e e e e e 3
37 00560-G1 WASHER, B/8" ...ttt e e et e e s ee e e ene e e e ree e enneeeenns 3
38 11098-G5 LOCK NUT, B/8 = 16 .eeeeeieeieeie et ettt sme e nee e e nee e 3
39
40 26469-G01 BRANCH TEE (MALE) ..ottt 1
41 21510-G1 BRAKE LIGHT SWITCH ...t 1
42 21503-G1 o L 1 USSR 1
43 75621-G01 FLEXIBLE BRAKE HOSE ........oiiiieieee ettt 1
44 11456-G1 L PSR 1
45
46 75644-G01 PRIMARY BRAKE LINE.........coiiiiiiereee et 1
47 00438-G6 BOLT, 5/16 = 18 X 3/4" LGi..eteeitieeeeeeeeee ettt ee et sne e see e e 1
48 00559-G8 WASHER, 5/18" ..eeeiii ettt e et e e s e st e e e e e asseeeeesssneeeeean 1
49 11098-G6 LOCK NUT, 5/18 = 18 ..ot st s nne e snee e 1
50
51 11845-G5 CLAMP, B/8" ... eeeeee ettt ettt e e ettt e e e st e e e e seate e e e e sasnteeeeseanteeeeesansrneeesanen 1
52 00106-G6 SCREW, #12 - 24 X 3/4" LG ..ottt 1
53
54 75645-G01 SECONDARY BRAKE LINE ..ot 1
55
56 75683-G01 BANUJO BOLT ..ottt ettt e e ae e e s meene e eneeseeneenseensesneasseennas 2
57 75684-G01 COPPER GASKET ..ottt e et e e ete e s eneeeennee e s nneee e nnes 4
58
59
60

Service Parts Manual

Page D-4



W

BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 75685-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 63 - 73) ...c.cccccvvuennee. 1
62 75685-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 63 - 73) ........... 1
63 75830-G01 BRAKE SHOE ...ttt e s s 2
64 75829-G** PARK BRAKE WHEEL LEVER ... 1
65 75828-G01 WHEEL CYLINDER......oe e 1
66 * WHEEL CYLINDER BOLT ...ttt 2
67 * UPPER RETURN SPRING ......cciiiiiiree e s 1
68 * LOWER RETURN SPRING.......cceiieirreienenee e e 1
69 * CUP AND SPRING ...ttt s 2
70 * ADUJUSTER. ...t 2
71 * WASHER ..ot e e 2
72 * BOLT, 1/4 - 28 X /2" LG ettt s e 2
73 * DUST COVER ...ttt e e 1
74
75 75826-G01 ADJUSTER KIT (INCLUDES ITEMS 70 - 73) ..ccceieeeieeeenee e e 1
76 75827-G01 HARDWARE KIT (INCLUDES ITEMS 66 - 69) .....cooeeeereeeieeereeesre e 1
77
78 75701-G01 BOLT, 5/16 - 24 X B/4" LG ..ottt 8
79 15126-G1 LOCK NUT, 5/16 = 24 ...t e s 8
80
81
82
83 75573-G01 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 84 - 85) ......cccovvveverieeneeieeenes 2
84 * BRAKE DRUM......c e s e 1
85 19862-G2 LUG BOLT, 1/2 - 20 X 1 23/32" LG..ee e 4
86 24939-G2 SPINDLE CAP ADAPTER.....c ettt e 2
87 75586-G01 OUTER BRAKE DRUM WASHER ........ooiiiiiesere e e 2
88 00518-G8 SLOTTED NUT, 3/4 = 16t 2
89 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG e 2
90 12091-G2 SPINDLE CAP e e et s 2

Page D-5

Service Parts Manual




Gasoline Vehicle BRAKES

W

Service Parts Manual Page D-6



PARK BRAKE Gasoline Vehicle

-

\CS

Front of Vehicle

Page D-7 Service Parts Manual



PARK BRAKE

Gasoline Vehicle

Park

Front of Vehicle

Page D-8

Service Parts Manual



W

PARK BRAKE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75791-GO01 PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 2 -5) ....ccccccvvnnnee. 1
2 75790-G01 PARKING BRAKE LEVER......coooieietiece et 1
3 75764-G01 PARKING BRAKE CABLE........ccoi s 1
4 17651-G1 CLEVIS PIN, 3/8" X1 1/4" LG ..ceeieeee e s 1
5 10387-G2 COTTER PIN, 3/32" X 1" LG it 1
6
7
8 75769-G01 PULLEY MOUNT BRACKET (DRIVER SIDE) .......cccciiieiirerieeeeseeeeeeeseeee s 1
9 75768-G01 PULLEY MOUNT BRACKET (PASSENGER SIDE) .......oovoiiiiieiieieeeieeceeieens 1
10 75789-G01 PULLEY, 2" DIA. ettt st nne e 1
11 00439-G4 BOLT, 5/16 - 18 X1 1/2" LG et 1
12 00559-G8 WASHER, 5/16" ...t e e n e e 2
13 11098-G6 LOCK NUT, 5/16 = 18 .. ettt s e 1
14
15
16 00976-G8 SCREW, 5/16 - 18 X 1" LG .eei et 2
17 00559-G8 WASHER, 5/168" ...t e 2
18 11098-G6 LOCK NUT, 5/16 = 18 .. ettt s e 2
19
20
21 75845-G01 CENTER CONSOLE ... oot e 1
22 75594-G01 SUPPORT BRACKET ..ottt e 1
23 16705-G1 SCREW, 1/4 - 20 X 1" LG eeiri e 2
24 23726-G12 SPACER . ... e e e e 2
25 00559-G7 WASHER, /4" ..o e 2
26 14390-G4 LOCK NUT, 1/4 = 20 .ottt s 2
27 75773-G01 SUPPORT PLATE ...ttt s 1
28 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ..eoeeeeee ettt e s 2
29 00559-G7 WASHER, /4" ..o e 2
30 14390-G4 LOCK NUT, 1/4 = 20 .ottt s 2

Page D-9

Service Parts Manual




Gasoline Vehicle PARK BRAKE

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 75851-G01 | DECAL (CENTER CONSOLE)........ieeeeveeeeeeeeeeeeeeeseeeeseeeeseeeseseeseseeseseseseeseseeeeees 1
32
33 16705-G3 SCREW, 1/4 = 20 X 3/4" LG ceoreeeeeeeeeeeeeeeeeeeeses e seseeeeeeeseeeeseeeeeeesee e ss e 4
34 00559-G7 WASHER, 174" ..o ee e seseesee e eee e ss e ees e eee e seeeenee s 4
35 14390-G4 LOCK NUT, 1/4 = 20 ..o eeee e seeeeee s sese s 4
36
37
38 75821-G01 | PARKING BRAKE BOOT .....ooooeeeeeeeeeeeeeeseeeeeeeeseeeese s eesesesee s sesesesesese e 1
39
40
41 10385-G4 CLEVIS YOKE ...t eeeeee oo ee e see e sese e e seee e s e eee e 1
42 00544-G4 JAM NUT, 5/16 = 24 oo eeee e eeee e eese e ee s eseeseneesesee e 1
43
44
45 75595-G01 | PARKING BRAKE CABLE (DRIVER SIDE) .......veeeeeeeeeeeeeseeeseeeeseeeseseseeeeseees 1
46 75595-G02 | PARKING BRAKE CABLE (PASSENGER SIDE) ......oooveeeeeeeeeeeeeseeeseseseeeeenes 1
47 12305-G1 RETAINING RING ..ot es e ee s ee s seseeee e es e ses e sen e ses e sese 4
48 10386-G3 CLEVIS PIN, 5/168" X 13/16" LGi..veeeeereereeeereseseseeeeeeeseeeeseeeseee e es s ees e 2
49 10387-G3 COTTER PIN, 3/32" X B/4" LGi.eoeveoeeeeeeeeeeeseseseeeeeeeeeseeeeseeeseeeeeesesseess s 2
50
51
52 75766-G01 | EQUALIZER .....coeeeeeeeeeeeeeeeeeeeeseeeeeeseee s seseeseseses e seese e ees e ses s seseseseseseeseees 1
53 10386-G3 CLEVIS PIN, 518" X 13/16" LGi..veeeeeeeeeeseeeseeeeseeeeeeeeeseeeseeeeseseseeess e 3
54 10387-G3 COTTER PIN, 3/32" X B/4" LGi.eoeveoeeeeeeeeeeeseseseeeeeeeeeseeeeseeeseeeeeesesseess s 3

Service Parts Manual Page D-10



Gasoline Vehicle

CLUTCH

ice Parts Manual

Serv

Page E-1



W

Gasoline Vehicle CLUTCH

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G*™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 26952-G03 DRIVE CLUTCH .ttt 1
2
3 00473-G9 BOLT, 7/16 - 20 X 6 1/2" LGi..ueeie et 1
4 00566-G2 LOCK WASHER, 7/18" .ottt e e et et e s s 1
5 25757-G1 PILOT WASHER ...ttt st eeas 1
6
7 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ...cceiieieeeeeeereeene, 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10) ...coooeeiieieeee e 1
9 00979-GO1 SCREW, #10 - 24 X 7/8" LG .. cueeeieeeee ettt 3
10 26479-G01 RAMP BUTTON ...ttt s ee e eaeesneeee e 3
11 * L0 SR 1
12 24600-G1 SPACER ..ottt e e e e nee e eaneeeenns 1
13 26304-G01 COMPRESSION SPRING ......coiiiiiieeie e eee e ee e neeeneens 1
14 * SHEAVE AND POST ...ttt see e s eneeeeesseeneesneens 1
15 27270-GO1 HEAVY DUTY RETAINING RING......cccooiiiiieeeeeeee e 1
16
17 00441-G8 BOLT, 5/16 - 18 X 4" LGi..euiiieiiiiiiiieeeitiee et ee et e s see e e sssnee e s s e e e e e nnneeas 1
18 00565-G8 LOCK WASHER, 5/18" ...ttt 4
19 25756-G1 RETAINING WASHER ...t e 1
20 75691-G01 DRIVE BELT ..ottt ettt et e e e 1

Service Parts Manual Page E-2



Gasoline Vehicle

47

DIRECTION SELECTOR

e
e
e
o
e
N\
\\
\\
\\\
/ \\\m
Va4
SN
/4
Yy /i /
/ \\ /
bW /
\\\ ,u , \\
7/ /
7/ .
\\\ / V! /
\v\\ / \\w\\ \\\
“\ \\ wx\\\\\
\\N / m /
lc‘|\\\\-\|.;|\\mk\-|-|-|-|-|-|-|-|-
7 7 V7
J / Vs
\\\\ / \m\ /
I L 4SS
77 Y
L/ 1/ /
SN /A S A/ Ay
J s
y \M\ \\ \\ \\
7/ / Va4
\ /) /)
(VA /
/ \\ \\\\
/WO.;;/ \\ \\\\\
/../MN// ya \\\ /4
N a4
N/ V4
R kY C \\\\
«,&\\\

- Includes ltems 2 - 41

1

Service Parts Manual

To Rear Axle

Page F-1




DIRECTION SELECTOR

Gasoline Vehicle

Direction
Selector

Front of Vehicle

Page F-2

Service Parts Manual



DIRECTION SELECTOR

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75939-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 -41) ...ccccoeviinne
2 28767-G01 SHIFTER BRACKET ASSEMBLY ..ot 1
3 75934-G01 SHIFTER BRACKET ..ot 1
4 25664-G2 BUSHING, 1/2" X B/4" ..ottt e 1
5
6 72724-G01 NEUTRAL LOCK PIN ...t 1
7 72733-G01 COMPRESSION SPRING.......coiiiiiieieiie e e 1
8 72729-G01 NEUTRAL LOCK LEVER ..ot 1
9 00734-G2 LOCK NUT, 1/4 = 28ttt 1
10
11 75936-G01 DIRECTION SELECTOR CAM/HANDLE ........occoiiiiiieeeceeee e 1
12 72732-G01 BALL STUD, 1/4" ..ottt e 1
13 00734-G5 LOCK NUT, #10 - B2, s e 1
14 75937-G01 PIVOT SHAFT <. e e 1
15 14390-G01 LOCK NUT, 3/8 - 24ttt e 1
16
17 10606-G1 MICRO SWITCH ... e 1
18 27151-G01 SPACER ... e e 1
19 00645-G02 SCREW, #6 - 32 X1 1/4" LGi..ooiiie et 2
20 00559-G3 WASHER, #6 ...ttt 2
21 00565-G3 LOCK WASHER, #6 .....coveeieeeecie e et 2
22 005250G5 NUT, #6 - 32 .. e 2
23 14628-G1 FASTON TAB, 5/16" X 5/18".... .ottt e 1
24 13514-G1 SCREW L. e e 2
25 00567-G3 LOCK WASHER, #6 .....coveeieeeecie e et 2
26
27 73290-G03 BUZZER ... .ottt e et 1
28 01063-G01 SCREW, #6 - 32 X 3/8" ...ttt e e 2
29 25978-G234 18 GA WIRE (RED B") ..ttt s 1
30

Page F-3

Service Parts Manual




W

Gasoline Vehicle

DIRECTION SELECTOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 28574-G01 EXTENSION SPRING .....coorveeeeeeeeeeereeeeeeeseseeseeeesseeeseeeeeseeseeesseesseessseeseeees 1
32
33
34 | 72734-Go4 DIRECTION SELECTOR CABLE .......cooreeeeeeeeeeesseeseeeseeseeeeeesseeseeeessesnnee 1
35 | 25727-Go1 CUP WASHER .....cooetveeeeeeeeeeeeseee oo seeeeeeeeeseeee e seeeeeeee e eese e eeseseseeesens 4
36 | 72735-GO1 COMPRESSION SPRING .......corvveeereeeeeeeesseseeeeeesseseseeeeeeeeseeeesseeseee e 2
37 | 00734-G5 LOCK NUT, #10 = B21..-eeeeeeeeeeeeeeeeeeeeseeeeeeeseeeeseeeesseees s eeeeeeeeeseeeeeee e 1
38
39 | 28768-G01 SHIFTER ARM ASSEMBLY ....coomvveeoeeeeeeeseeseeeeeseeeeeeeeseeeeeeessseeseeeseeeeenns 1
40 | 75940-GO1 SHIFTER ARM ... eeeeeeeeeeeeeseeeee e seeeeeee s 1
41 22754-54 BUSHING ..o eeeees oo s esees e 1
42
43
44 | 16705-G2 SCREW, 1/4 = 20 X 5/8" LG «..-evvveeeeeeeeeeeeseseeeeseeeeeeeeessseeseeeeseeeseesssesesesseeeeeens 2
45 | 00664-G7 LOCK WASHER, 1/4" ..o eeeeeeeeeeeeeeeeeeseeeeeeeseeeeseeeeeeseeseeeeeseees e eseeeseeessseeseees 2
46
47 | 11989-G1 DIRECTION SELECTOR KNOB-.........ovecoroeeeesseeseeeeeeseeeeeesseeseeesseseeeesseeneens 1
48
49
50 | 00559-G8 WASHER, 5/16" -...eeoooeeeeeeeeeeeeeeeeseeeeeeseeeeseeeeesseeeeeeseeeees e ee e seeese s esseeseee e 1
51 26830-G01 | LOCK NUT, M8 X 1.25 MM LG ..vveeeooveeeeeeeeeeeeseeeeeeeeseeeeeeeseseseeeee e 1

Service Parts Manual Page F-4



ELECTRICAL SYSTEM Gasoline Vehicle

&

33 —

To Ground
Terminal
on Engine

See
Starter/Generator
Section

To
Engine &3
Block

Page G

-1 Service Parts Manual




Gasoline Vehicle

ELECTRICAL SYSTEM

18 - Includes ltems 19 - 40

To F2 On
Starter/Generator

Service Parts Manual

Page G-2



Gasoline Vehicle

ELECTRICAL SYSTEM

Shown For Clarity

Driver Seat Not

NOTE: Truck Bed and

BLU/WHT

3

A p A

¥
2% e
< 43 P
“hnpn I

o

o

Service Parts Manual

Page G-3



ELECTRICAL SYSTEM

Gasoline Vehicle

Wire Harness

(Chassis)

0
©

82

Ignition Switch

Page G-4

Service Parts Manual



ELECTRICAL SYSTEM

Gasoline Vehicle

i 97 - Includes Items 98 - 103

Page G-5

Service Parts Manual




Gasoline Vehicle ELECTRICAL SYSTEM

&

115 - Includes ltems 116 - 120

o Hour
{ Meter
O
BLACK
YELLOW
I I
| | =
(@) (@)
[(+) ()]
Solenoid

Service Parts Manual Page G-6



W

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 24775-G* BATTERY, 12V cvoooeeveeeeeeeeeeeeeeeeeeseeeesseeessessessssesesesssseseesseseesssesessesseesssssessss s 1
2
3 72101-G01 | BATTERY HOLD DOWN.....oorveeerieeeeeeeeeeseeseeesseeseeseeeeeeseeseeeseeseeseeseeesesseeeseeee 1
4 00438-G6 BOLT, 5/16 = 18 X 3/4" LG eurrvvveereeeeereeeeeersesesesessessesssesseesessessssesesssessessessesssssenes 1
5 00565-G8 LOCK WASHER, 5/16"....coeveereeeveeeeessesseessesssseessessssesessssessessesesssssessssssessssenens 1
6 00571-G2 WASHER, 5/16" w...veooeeeeeeeeeeeeeeeeeeeeeeseseseeessesseeesesseeesseseeeseseseseesseeees s seeseeeene 1
7
8 00962-G1 BOLT, 5/16 - 18 X 1 /4" LGivverreveereeeresseeeeesssseeesesessessssesessesseeessssseesssssesssseeens 2
9 00993-G01 | LOCK WASHER, 5/16" (SILICON BRONZE)........vvereeeeeereeeeereereeeeeseeeeseseeneee 2
10 | 00994-GO1 | NUT, 5/16 - 18 (SILICON BRONZE) .....ccoveeereeeeeeeeeeeeeeeeeeeseeeeeseeeseeeeeesseeeseneens 2
11
12 | 28519-GO1 | BATTERY GROUND CABLE .....ooiveeeereeeeseeeeeeseeseeseeseeesseseesses e ssesesesesssseeeeees 1
13 | 00438-G6 BOLT, 5/16 = 18 X 3/4" LG urvvveeeeeeeeeeeesseeeeesseseeeeseeseeeseesesseeeseeeeeesseesesseesssseees 2
14 | 11027-G1 LOCK NUT, 5/16 = 18 +.eeveeeeeeeeeeeeeeeeee s seseeesssseseesesseeeseeseeseeeseeeeeesseesseseesssseees 2
15
16 | 75899-GO1 | WIRE HARNESS (CHASSIS) .vocomrveeeeeeeeereeeeeeseseeeeseeseeeesseseeeessssessssssesessseeeeees 1
17
18 | 75638-G01 | ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 19 - 40) ......coooovmrren. 1
19 | 73057-Got BRACKET oo eeeeeeeeee e eeesseeeeseseeeeeeeeeeseeseeeesseees s sess e sees e sessseesesees 1
20 | 27739-GO1 VOLTAGE REGULATOR ...covvveeeeseeeseeeeeeseeseeesesseeeseeseseeessssesessssesesesseessssseens 1
21 00415-G2 BOLT, 1/4 = 20 X 1 1/4" LG vveoeveeeeereeeeeeeeeeseeseeeseeeseeeseseeeesseeeesseseessssseessesee 1
22 | 27153-GO1 Yo 0= No)] ST 1
23 | 00414-G5 BOLT, 1/4 = 20 X 5/8" LG vvvveoevveeeereeereeeeeeseeseeseseessesessesssssseessesesssessssessnsens 1
24 | 11027-G2 LOCK NUT, /4 = 20 vveeeeveeeeseeeeeseseeeeeeeseeeseessssssessessssseesseseeessesseesessseesesens 2
25 | 73446-GO1 FASTON TAB, 90° .....veooeeeeseeeeeseeeeeeseeseeesees s eseeseeseeseesses e seeseeesessseeeseeees 1
26 12914-G1 FASTON TAB ...t seeeseeeeee e eses s eeese e s see e sesseeeeseseneseeees 1
27 | 00565-G5 LOCK WASHER, #10 ... vveeoeeeeeoseseeeeseeseeeseesssessesseesssseeesseseeessesesesessseeeseeees 2
28 | 00526-G4 NUT, #10 = B2 1o eeeseeeeeeeeeeesesseesseseseseesesesesessessesseeesss e eseeseessesenes 2
29 | 25978-G56 18 GA WIRE (BLACK 5 3/4") (SOL - GND)...cvveoeveeeeeeeeeeeeeeeseeeeeeeseeeeseeee 1
30

Page G-7

Service Parts Manual




W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 00565-G8 LOCK WASHER, 5/16" ... vveeeeeeeesereeeeseeseeeseesseseessseessseeesseseessesesesessseessesees 2
32 | 00544-G4 NUT, 5/16 = 24 .o eees e eees s eeee s e s see e sees e es s 2
33 | 25972-G33 6 GA WIRE (BLACK 24") (B+ = SOL) .rveeoeveeeeeeeeereeseeeeseeeeeeeeeeeeessessesssseeens 1
34
35 | 00414-G8 BOLT, 1/4 = 20 X 1" LG vevrrvveeeeeeeeereseeeeseeseeeseesssesssesseessssseessesesessesesesessseeeeseees 1
36 11027-G2 LOCK NUT, 1/4 = 20 oveoeeeeeeeeeeeeseeeeeseeeeeesses s eseeseeseeseesses e sses e sesseeeeseeees 1
37 | 12914-G2 FASTON TAB ..ot eeeeeeeeeeeeseseseeesseeseesseeseeesseeeees s eessseeseesseeeesseneeeees 2
38 | 00650-G7 WASHER, /4" ..o eeeveeeeeeeeeeeseeeeeseeeessssseessesesesessseesessesessessseeeesssesssesseessssseens 1
39 | 00565-G7 LOCK WASHER, 1/4" ... veeeeeeeeeeseeeeeseeseeesees s sseeseeseeseesses e sseseaesessseeeseeees 1
40 | 00532-G1 NUT, 1/4 = 20 oo eeeeeeeeeee s e sees e sees e e s ee e ee e sees e eesseeseeeees 1
41 73049-GOT | COVER coororveeoeeeeeeeeeeeeeeeseeeseeeeeeseseeeseessssseessseeeessseeeeeseeeeesseesess s sees e sessseeeeeees 1
42 16469-G1 WASHER, /4" ..o eeeeeeeeeeeeseeeeeeeeseeseeessaesess s esesseeesseseesseseseseessseeessseseeseeesee 1
43 | 00114-Ge SCREW, 1/4 = 14 X B/4" LG cvveoreveeeeeeeeeeeeeeeeeeseeeeesseeeeesseseeeseesseeeseesseessessesses s 1
44 | 11894-G1 6 GA WIRE (BLACK 15") (B- = GND) ....orrveereeeeeeeseeeeseeeeeesseseessesseessesseeeseeseeeene 1
45 | 00715-G2 BOLT, 5/16 - 18 X 13/16" LGiovverrveerreeveeeeeeeessseessesessesessssessssseeessessesssssseessesenens 1
46 | 25972-G129 | 6 GA WIRE (BLACK 31") (F2 = SOL) crvveerreeeeeeeeseseeeseeseeeseessseeseseseesssssesessenens 1
47 | 17618-G1 WIRE TIE ..o seeeeeeeeeeeseeeeeeseeeeeseeese e ee s eesseeesee s e sese s s ees s seeseeeene AR
48 | 28520-G01 | GROUND CABLE .....oooveeeeeeeeeeeeeseeeeeeeeeeeeeseseeeseeseeeseeseeesees e esesseesseseeesees e 1
49 | 00965-GO1 | SCREW, 1/4 = 20 X 3/4" LG crvereveereeeeeereeseeeeeseeeeessseeesssesseseeseseeseessesseseeseseneseees 1
50 | 25887-GO1 | 6 GA WIRE (BLACK 8") (F1 = A2) ceooreeeeeeeeeereseeeesseseeeeseeeseessesseeessssseesssssesessenens 1
51 25682-G1 TERMINAL COVER ..o seeeeeeeeeseeseee s sesseeesse s esesesesees s ees s seeseeeene 3
52 | 25977-G90 | 16 GA WIRE (GREEN 12") (DF - CHASSIS HARNESS).......covvveeiereereeseree. 1
53 | 35211-GO1 | FUSE BLOCK woooomvveeeeeeeeeseeeeesseeseeseseesesessesesssssseessssessesssssseessseesessseesssssesesssnens 1
54 | 12914-G1 FASTON TAB ..cocooeveeeeeeeeeeeeeeeeeeseeees e seesseesseesesesssseseessseeeseseseseesseeeesssesses e 1
55
56 | 00379-G2 SCREW, #10 - 24 X 1 1/4" LG rvveereeeeeeeeeeeeeseeeeeseeeeesseseeeseesseeeseeseessesseesses s 2
57 | 00559-G5 WASHER, #1100, veeoeeeeoeeeeeeseeeeeseeseeeseeeseeessssessesseeesssseeeseseseseesssesesssesssseeesee 2
58 | 14390-G10 | LOCK NUT, #10 = 24 w.oovooeeeeeeeeeeeeseeeeeeesesseesesseeeesesseeseessseseessseessssseesssssesess e 2
59
B0 | 35212-GOT | FUSE, 15 AMP ..oomooeeeeeeeeeeeeeeeeeeeseeeeeeeeseeeeseeeeeseeseeeseeseeeseesseaeseseeeeseseeesees e 4

Service Parts Manual




ELECTRICAL SYSTEM

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 35212-G05 FUSE, 7.5 AMP ...t 1
62
63 17318-G1 HORN SWITCH. ... e e s s 1
64 17318-G2 HORN SWITCH CAP AND NUT ...t 1
65 27068-G01 HORN SWITCH BOOT ...ttt e 1
66 19233-G1 HORN SWITCH LABEL ... 1
67 71055-G01 RIVET, 5/32" X 3/8" GRIP (STAINLESS STEEL) ...ceveiieirieeeeeeeeeeeeeee 2
68
69 32860-G1 HORN . ...t e e sr e s n e e e nns 1
70 00414-G5 BOLT, 1/4 - 20 X 5/8" LG s 1
71 00559-G8 WASHER, 5/168" ..ttt 1
72 00891-G2 LOCK NUT, 174 = 20 ..ottt 1
73
74 73030-G07 PLATE (FUEL GAUGE AND OIL LIGHT)...ciiieiiee e 1
75 75808-G01 LABEL (FUEL GAUGE AND LOW OIL WITH LIGHTS) ...cocieiiiiieeeee e 1
76 33623-G02 RIVET, 3/16" X 3/8" LG ..ottt s 2
77
78
79 75809-G01 IGNITION SWITCH AND KEY (INDIVIDUALLY KEYED) ..ccccviiiiieieceeceeiee 1
80 75811-G01 IGNITION SWITCH SPACER......c.o i 1
81
82 75818-G** IGNITION KEY (ORDER BY 4 DIGIT NUMBER ON KEY) ....ccoiviiiiieneiie e 1
83
84
85 21553-G1 FUEL GAUGE ... e e 1
86 23474-G1 INDICATOR LIGHT ..t s 1
87
88 74444-G01 POWER OUTLET PLATE (INCLUDES ITEMS 89 - 92).....cccovviiiiieeerieeneeens 1
89 71077-G03 CONSOLE PLATE ...ttt s e 1
90 35966-G01 LABEL (ST 480) ...eeiieieierieeeiesee st s s ee e sne e 1

Page G-9

Service Parts Manual




W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 71078-G01 POWER OUTLET (12 VOLT) .ttt e 1
92 14601-G10 RIVET, 5/32" X 7/168" LGi..c.eeeeiiee e 3
93 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG ..ei et 3
94 22523-G1 HEADLIGHT (RECTANGULAR) (INCLUDES ITEM 95) .....oooiiiiieiieeeenecnene 2
95 00906-G6 SCREW, #10 - 16 X 1" LGt s 2
96 74337-G01 JUMPER WIRE (HEADLIGHT) .ot 2
97 20570-G3 TURN SIGNAL LIGHT (INCLUDES ITEMS 98 - 103)...cccceeiieeieeieeeereeeeereeee 2
98 20574-G3 TURN SIGNAL LIGHT ... e 1
99 00660-G7 WASHER, 1/4". ..o s 1
100 20606-G1 WIRE e e s 1
101 00567-G7 LOCK WASHER, 1/4" ...ttt e 1
102 00532-G1 NUT, 174 = 20 oot 1
103 18995-G1 PUSH-ON MALE TERMINAL ..ot 1
104 20574-G5 LENS, AMBER ... oo e e e e 1
105 00118-G5 SCREW, #6 - 18 X 5/8" LG ....ceiiie ettt 2
106
107 32739-G3 TAILLIGHT (WITH SEALED CONNECTORS) .....ccoiiiereerereeeee e 2
108 75711-G01 TAILLIGHT JUMPER PLUG (FOR VEHICLE WITHOUT TURN SIGNAL) ......... 1
109 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 110} ....... 1
110 21640-G1 TURN SIGNAL FLASHER ... oo e 1
111 32307-G3 FLEX LOOM, 3/8" X 8" LGi...oeieriieerieesresieesie st st 1
112 17618-G1 WIRE TIE .o e 2
113 20965-G3 STEERING COLUMN COVER......cociiiieeee e 1
114
115 75114-G06 HOUR METER KIT (INCLUDES ITEMS 116 - 120) ..cceeiieeieeereee e 1
116 21573-G1 HOUR METER ASSEMBLY ..ottt 1
117 74019-GO1 HOUR METER BRACKET ...t 1
118 00150-G4 SCREW, #10 - 24 X 1/2" LGi...ee ettt 2
119 11098-G7 LOCK NUT, #10 - 24t 2
120 75117-G01 WIRE HARNESS (HOUR METER) .....oeiiieeieeeeeeee e 1

Service Parts Manual Page G-10




ENGINE

Gasoline Vehicle

Page H-1

Service Parts Manual




W

Gasoline Vehicle ENGINE
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
Part numbers without the "-G" suffix are Briggs and Stratton® part numbers.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75843-G01 SUBFRAME ...ttt et et e et e e e eee e eenaeesenneeeeeeneeneas 1
2
3 75643-G01 ENGINE, 480CC (INCLUDES ITEMS 4 - 11) ot 1
4 808979 CARBURETOR ...ttt sttt seeenaeseeenaeenee e 1
5 491055 SPARK PLUG (RCI12YC) wiiiieiiiieeie ettt 2
6 75814-G01 OIL DRAIN VALVE ...ttt et 1
7 492932 (@] | 0 1 SRS 1
8 75649-G01 45° ELBOW, 1/8 NPT X 1/8 NPT .....oiiiiiieie et 1
9 690233 OIL PRESSURE SWITCH.... oottt 1
10 691562 MUFFLER. ..ttt 1
11 809093 ELECTRONIC IGNITION CONTROL MODULE .......ccooeiiiiieieere e 1

For internal engine replacement parts, see an Authorized Briggs & Stratton®
Dealer. To locate the nearest dealer, see the dealer locator map at the web site
www.briggsandstratton.com or in the “Yellow Pages™” directory under
“Engines, Gasoline”, “Gasoline Engines”, “Lawn Mowers” or similar catagory.

The following information, located on the fan housing, must be provided when
requesting information or ordering replacement parts:

Model:
Type:
Code:

Model, Type and Code
Stamped Here

Service Parts Manual Page H-2




ENGINE

W

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.
Part numbers without the "-G" suffix are Briggs and Stratton® part numbers.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

12

13

14 00439-G8 BOLT, 5/16 - 18 X 2" LGi...eeieeieerieee et e 4
15 00559-G8 WASHER, 5/168" ..ttt 8
16 11098-G6 LOCK NUT, 5/16 = 18 .ottt e e 4
17

18

19 75569-G01 FRONT ENGINE MOUNTING BRACKET.....ccociiiiieieee e 1
20 00429-G4 BOLT, 3/8 - 18 X 3 1/2" LG 2
21 00560-G1 WASHER, 3/8" ...ttt 2
22 75714-G01 PLATE WASHER ...ttt s s 1
23 11098-G5 LOCK NUT, 3/8 = 16 ..ttt s e 2
24 75568-G01 ISOLATOR ...ttt e e e e e sn e e e nreene s 1
25

26 75745-G01 EXHAUST PIPE (INCLUDES ITEMS 27 - 29) ...cociiiiieeeeeeeeeeee e 1
27 75745-G02 CLAMP ... e e e 1
28 * SPARK ARRESTOR......ooiiiiieeeeee e s 1
29 01022-G01 SCREW, #6 - 20 X 5/168" LGi.....eeiieieieeerieeee e 1
30

31

32 75882-G01 ENGINE, 480CC (HIGH ALTITUDE 5,000 - 7,500 FT) (INCL ITEMS 3, 33)....... 1
33 75859-G01 CARBURETOR HIGH ALTITUDE KIT (INCLUDES ITEMS 34, 35).............. 1
34 75865-G01 MAIN JET #86 ...ttt s e 1
35 75861-G01 LABEL (HIGH ALTITUDE - 5,000 - 7,500 FT) ...eeviiiiiieiceeee e 1
36

37 75882-G02 ENGINE, 480CC (HIGH ALTITUDE 7,500 - 10,000 FT) (INCL ITEMS 3, 38)..... 1
38 75859-G02 CARBURETOR HIGH ALTITUDE KIT (INCLUDES ITEMS 39, 40) .............. 1
39 75865-G02 MAIN JET #84 ...t e 1
40 75863-G01 LABEL (HIGH ALTITUDE - 7,500 - 10,000 FT) ..ooooeviieeereeeeeeeeee s 1

Page H-3

Service Parts Manual




Gasoline Vehicle ENGINE

&

Service Parts Manual Page H-4



FRONT SUSPENSION Gasoline Vehicle

&

14 - Includes ltems 5 - 12 and 15

Page J-1 Service Parts Manual



W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

FRONT SUSPENSION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70515-G01 FRONT AXLE ...ttt s 1
2
3 70535-G03 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12)................. 1
4 * SPINDLE (DRIVER SIDE) ....cciiiiiieitieeeeseeeee et 1
5 16623-G1 BEARING ...t 2
6 10389-G3 GREASE FITTING, STRAIGHT .....ooiiiiiiee e 1
7 25146-G1 GREASE SEAL.....e e e e 1
8 35886-G01 WHEEL HUB ASSEMBLY WITH RACES (INCLUDES ITEMS 9) ............... 1
9 19862-G1 LUG BOLT, 1/2-20 X 1 7/32" LG .oeoeerieeeeeeeeee e 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE).....cccceeveieeeieeeneeeeenend 2
11 12093-G1 SLOTTED NUT, 1 - 14 e 1
12 00798-G8 COTTER PIN, 5/32" X1 3/4" LG ...ooeieeeeeeeeeeeee e 1
13
14 70534-G03 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCL ITEMS 5 - 12, 15) ............ 1
15 * SPINDLE (PASSENGER SIDE) .....ooiiiieiiicieeeeee e 1
16
17 12091-G2 SPINDLE CAP ...t 2
18
19 01040-G01 BOLT, 1/2 - 13 X 5" LGiu ittt 2
20 00571-G5 WASHER, 172" ..o 4
21 70328-G01 KING PIN TUBE ...t e e 2
22 16982-G1 THRUST WASHER, 7/8".....ceeeee et 2
23 14390-G6 LOCK NUT, 1/2 - 13 ettt 2
24
25
26 70630-G01 SHOCK ABSORBER .......cooiiiiiieriere e e 2
27 10435-G1 SHOCK ABSORBER WASHER .......coooieiiiieee e 8
28 10194-G1 RUBBER BUSHING......cc.oiiiiiiie et 8
29 00532-G6 NUT, B/8 - 24 ..o s 4
30 70509-GO1 SHOCK ABSORBER BOOT .....ccvieiiiierieeesee e 2

Service Parts Manual




FRONT SUSPENSION

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 31539-G1 WIRE TIE .ot 4
32
33 70422-G01 LEAF SPRING (HEAVY DUTY) c.eoiiiieieeee e e e 2
34 70163-G02 SPRING PLATE ...ttt e 4
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG ..ot 6
36 00734-G1 LOCK NUT, 7/168 = 14 oo e 12
37 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG ..ot 6
38
39 74255-G01 WINCH RECEIVER ... .o 1

Page J-3

Service Parts Manual




Gasoline Vehicle FRONT SUSPENSION

&

Service Parts Manual Page J-4



Gasoline Vehicle

FUEL SYSTEM

Front of Vehicle
3

Fuel Line
From Tank

0

1

19

- Includes ltems 2 - 7

S

Filter
—
Front of Vehicle

Service Parts Manual

Page K-1



Gasoline Vehicle FUEL SYSTEM
A

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Part numbers without the "-G" suffix are Briggs and Stratton® part numbers.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 72231-G01 FUEL TANK ASSEMBLY (INCLUDES ITEMS 2 - 7) eveeiieeeieeeeeeeeeeeee e 1
2 72092-G02 FUEL TANK ..ottt sttt sttt s e es e s eneaseeneeanas 1
3 72282-G01 FUEL TANK CAP.....oitieeeeeete ettt sttt aeneasneneennas 1
4 72229-G01 FUEL LEVEL SENDER ADAPTER ......coiiiiieeeeee e 1
5 72230-GO1 SCREW, #6 - 32 X 1/2" LGi..eeeiieeeieee et s 2
6 20048-G2 FUEL LEVEL SENDER ......ooiiiiiiieise e 1
7 72232-G01 SCREW, #10 - 32 X B/4" ettt ettt e e eee e s 5
8
9 00438-G8 BOLT, 5/16 = 18 X 1" LG eeeieieeieie et see et e e ee e enee e e see e 1
10 00559-G8 WASHER, 5/18" ..eeeiii ettt e et e e s e st e e e e e asseeeeesssneeeeean 2
11 11098-G6 LOCK NUT, 5/16 - 18 e eee ettt etee et e e ee s esseeesee e e sneeeens 1
12
13 70483-G01 SPACER .. e et eeeesanrreeeesenee 1
14 00559-G8 WASHER, 5/18" ..eeeiii ettt e et e e s e st e e e e e asseeeeesssneeeeean 2
15 11098-G6 LOCK NUT, 5/18 = 18 ..ot st s nne e snee e 2
16
17 18292-G1 L L 1 R RRRSRR 2
18
19 27183-G01 TUBING, 1/4" I.D. X 1/2" O.D. (BULK, 1 FT. INCREMENTS).......cccecteirreeirncns AR
20
21 22280-G1 VINYL TRIM, (BULK) ..ottt sse st sne e snesnesneeneas AR
22
23
24 18292-G1 O 0 S 6
25 493629 FUEL FILTER ..ottt sse e e sne e ee 1
26 808656 L | I Y PR 1

Service Parts Manual

Page K-2




REAR AXLE

Gasoline Vehicle

1 - Includes Iltems 2 - 27

20 - Includes ltems 22 - 24
21 - Includes ltems 22 - 25

Page L-1

Service Parts Manual




W

Gasoline Vehicle REAR AXLE

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G*™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 75945-G01 REAR AXLE (INCLUDES ITEMS 2 - 27 ..ot 1
2 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LGi......ooiiiiireieeceee e eeee e 5
3 26824-G01 FLANGED BOLT, M8 X 1.25 X 11O MM LG .....eeeieiee e 3
4 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG .....cevieiieeeieieeee e 1
5 28724-G01 FLANGED NUT, M8 X 1.25 ...ttt 9
6 26761-G01 INPUT SHAFT SEAL ..ot 1
7 26762-G01 SHIFTER SHAFT SEAL ...ttt 1
8 28720-G01 AXLE SHAFT SEAL ...ttt 2
9
10
11 26768-G01 OIL CHECK PLUG ....coiiiieee ettt e e e e sn e e s 1
12 26769-G01 GASKET, 8 MM ...ttt e e e e e e e snssaeeeeesnnneeeeean 1
13 26770-G01 OIL DRAIN PLUG ..ottt e e e nee e 1
14 26771-G01 GASKET, 14 MM ...ttt e e e e enee e s neeeennee s 1
15 26772-G01 OIL FILLER PLUG ...ttt e 1
16
17
18 28704-G01 AXLE TUBE (DRIVER SIDE) ..ot 1
19 28705-G01 AXLE TUBE (PASSENGER SIDE) ......oiiiiiiieeeeeee e 1
20 28701-G01 AXLE SHAFT (DRIVER SIDE) (INCLUDES ITEMS 22 - 24) .......cccceveeennee. 1
21 28702-G01 AXLE SHAFT (PASSENGER SIDE) (INCLUDES ITEMS 22 - 25)................ 1
22 28707-GO01 SNAP RING, 30 MM.....oiiiieeee e e et e e e e e ennee e e 1
23 28708-G01 COLLAR, 30 X 20 MM ..ot 1
24 28703-G01 BALL BEARING ..ottt nas 2
25 28719-G01 SEAL COLLAR ...ttt 1
26 28706-G01 SNAP RING, 55 MM ...ttt e e s s 4
27 72260-G01 FLANGED BOLT, M10 X 1.5 X 23 MM ...ccoiiiiiiiieereiee e sie e e eeee e 10
28
29
30

Service Parts Manual

Page L-2




REAR AXLE

W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 75653-G01 DIFFERENTIAL LOCK CABLE (INCLUDES HARDWARE)........ccccieeieeneeieene 1
32 71003-G03 ‘J RETAINER NUT ...ttt s s e 2
33 75697-G01 PLATE .. e e ree e 1
34 18464-G1 SCREW, #8 - 18 X 7/8" LG ..ot e 2
35 00565-G4 LOCK WASHER, #8 ...t e 2
36
37 75941-G01 BRACKET ..t 1
38 75048-G01 SPACER, 172" e e s 1
39 26826-G01 LOCK WASHER, 8 MM ... ..ottt 2
40 26827-G01 NUT, M8 X 1.25 MM ...ttt e e 2
41
42 75942-G01 DIFFERENTIAL LINK ... e 1
43 00426-G8 BOLT, 3/8 - 168 X 1" LGi..eeiiieie ettt e e e 2
44 00560-G1 WASHER, 3/8" ... e e e 2
45 11098-G5 LOCK NUT, 3/8 = 16 oot 2
46
47
48 75620-G01 DIFFERENTIAL LOCK CABLE BRACKET ....ccueiieeeeeee e 1
49 75813-G01 L0 I RO 1
50 26830-G01 LOCK NUT, M8 X 1.25 MM ..ot 1
51 10386-G3 CLEVIS PIN, 5/16" X 13/16" LGi...oei i 1
52 10387-G3 COTTER PIN, 3/32" X 3/4" LGi..ceeiiiieeee ettt 1
53
54 72349-G01 DIFFERENTIAL SKID PLATE ..ot e 1

Page L-3

Service Parts Manual




Gasoline Vehicle REAR AXLE

W

Service Parts Manual Page L-4



Gasoline Vehicle

REAR SUSPENSION

Front of Vehicle

See Engine

See Rear

Axle Section

Service Parts Manual

Page M-1



W

Gasoline Vehicle REAR SUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 75721-G01 | HEAVY DUTY LEAF SPRING .........ovveeioeeeeeeeeeeeseesseeeeesseessseesessesesesseeeeeseseeeeee 2
2
3 75565-G02 | SHOCK/STOP MOUNT (PASSENGER SIDE).........coorveeoreeeoereesereesseeeseneeee 1
4 75565-G01 | SHOCK/STOP MOUNT (DRIVER SIDE) ......coveeeeeeeeeeeeeseeeseseeseeeeeseeeee s 1
5 70492-G01 | RUBBER BUMPER ........oveoveeeeseeesieeeeeeeeesseeseseeseseeeses s eseseesesesesesse s 2
6 00968-G01 | LOCK WASHER, 10 MM ........orvoeieeeeoeeeeeeeeeeseeseeeseseeeeseeseseeseee e seneee e 2
7 00974-G0T | NUT, M0 X 1.5 oo e eese e 2
8
9
10
11 72618-G0T | U BOLT, B/8 = 16 ..ceeeeeeeeeeseeeeseeeeeeeeseeeeeeseessesesseee e ses s ses e senee e 4
12 | 00560-G1 WASHER, 3/8" .....eooeveeeeeeeeeeseseee e eesee e eeeese e ses s ee s eeee s eeseee e 8
13 11098-G5 LOCK NUT, 3/8 = 16 ..o.veeoveeeeeeeeeeeseeeeeeeeeseeeeseeeeesesesseeseeseeeessesessenseseneessnenes 8
14
15
16 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LGi.....oevveeeeeeeeeeeseeeeeeeeeeeeeesse s 2
17 12262-G1 LOCK NUT, 3/8 = 16 ..o.veeoveeeeeeeeeeeseeeeeeeeeseeeeseeeeesesesseeseeseeeessesessenseseneessnenes 2
18
19 | 70291-GO1 | FLANGED BUSHING .......vcoeeeeeeeeeeeeeseeeeeeeeeeeeeeeee e seeees e sseeeesssee s 12
20 | 70289-G02 | SPACER......ooiioeeoooeeeseeeeeeeseeeeeeee e eesee e s ee e eee e eee e 4
21 00429-G4 BOLT, 3/8 = 16 X 3 1/2" LGi.eovrveeeeeeieseeeeseeeseeeeeseeeeeeseeseeseeseeeesseeeeseneeseseessnenns 4
22 | 70290-G01 | SHACKLE PLATE ...oooioeooeeeeeeeeeeeeeeeeeeseeeeesee e ses e seseeseseeseees e eneeeseees 4
23 11098-G5 LOCK NUT, 3/8 = 16 ..o seeeeeeeseeseeeesseeeeseseeseesse e ssee s ssnes s 4
24
25 | 70324-G01 | SHOCK ABSORBER ........oooemveeeooeeeaeseeeeseesesesseeeesseessseeseseseseesesseneesseeeeone 2
26 10435-G1 SHOCK ABSORBER WASHER ..........oooveeoreeeseseeseeeoseeeeseeeeeesesas oo sseee e 8
27 10194-G1 RUBBER BUSHING .......ccorvvereeeeeeeeeseseeesseeseeeeeseseesesseesesse s seeses s ssnesssneees 8
28 | 00532-G6 NUT, B/8 = 24 ..o eee e ee e ee e ee e e s 4

Service Parts Manual

Page M-2



SEATING Gasoline Vehicle

&

1 - Includes ltems 3 - 8
2 - Includes ltems 5 - 10
15 - Includes Items 16 - 21

Seat
Frame

Page N-1 Service Parts Manual



W

Gasoline Vehicle SEATING

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 75880-G*** SEAT BOTTOM (DRIVER SIDE) (INCLUDES ITEMS 3 - 8)...ceevveieeieieeeceeeene 1
2 75881-G*** SEAT BOTTOM (PASSENGER SIDE) (INCLUDES ITEMS 5 - 10) ...coceeveennee. 1
3 75833-G*** SEAT BOTTOM CUSHION (DRIVER SIDE) .....cceiiieieeeee e 1
4 71702-G01 HIP RESTRAINT (DRIVER SIDE)......cctiiiiee et 1
5 75847-G01 HINGE ...t e e e e e e e e ree e e e e enee e e e e nnnnes 1
6 16705-G1 SCREW, 174 - 20 X 1" LG ceeieeceee e ee e e snee e ee e ee s 8
7 17074-G1 RUBBER PAD ....c.ooiiiitieii ittt et ssestestessesnessesnesnaanens 2
8 71204-G01 BOLT, 1/4 - 20 X 7/8" LG ceeieiieieee ettt ettt e e e e e e 4
9 75884-G*** SEAT BOTTOM CUSHION (PASSENGER SIDE).....cccoooeiiiereee e 1
10 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ....cc.oiiiiiiieeeeeeeee e 1
11 75848-G01 SEAT PROP ...ttt ettt e e e e e e e e st e e e e enee e e e e e nnes 1
12 00592-G6 SCREW, #12 - 14 X 3/4" LG .cei ettt 2
13 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS) ....ccueiiiiieiiee et 8
14
15 75849-G*** SEAT BACK (INCLUDES ITEMS 16 - 271) e 1
16 75840-G*** SEAT BACK CUSHION ...ttt 2
17 75841-G01 SEAT BACK PLATE ...ttt s 1
18 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi..ceieieeeee e 4
19 00565-G7 LOCK WASHER, /4" ... ettt 8
20 75900-G01 SEAT BACK SUPPORT ...ttt 2
21 16705-G1 SCREW, 174 - 20 X 1" LG ceeieeceee e ee e e snee e ee e ee s 4
22
23 75901-G01 2T AN O S S 2
24 13728-G1 BUMPER ...ttt ettt e e e e e e e e nte e e e e ebbee e e e e enaee e e ennnneeas 2
25 00559-G5 L 2T | =1 TR 2
26 14601-G1 RIVET, 3/16" X 13/16" LG ...eeee i eie e cee et e e eee e et ee e e eeee e ennee e e 2
27
28 01006-GO1 BOLT, 3/8 - 168 X 1 /4" LGi.ueiiieeee ettt sttt 4
29 00560-G1 WASHER, B/8" ... e ettt e et e e e s ee e e snte e e ete e e sree e enneeeennes 4
30 11098-G5 @0 G U U T T - S 4

Service Parts Manual




Gasoline Vehicle

STARTER / GENERATOR

tems 2 - 43

tems 10 - 13
tems 18 - 23
tems 26 - 28
tems 33 - 37
tems 41 - 43

tems 3-5

1-
2.
9-
17 -
25-
32 -
40 -

26

25

iy

Service Parts Manual

Page P-1




STARTER / GENERATOR

Gasoline Vehicle

REAR VIEW

Page P-2

Service Parts Manual



STARTER / GENERATOR Gasoline Vehicle

W

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 27065-G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 43).....cccoiiieeee e 1
2 26870-G01 ARMATURE (INCLUDES ITEMS 3 - 5) ..c.eeiiieiieee e 1
3 26871-G01 REAR BALL BEARING ......cooiiiie it 1
4 26872-G01 FRONT BALL BEARING ......oooiiiie e 1
5 26873-G01 BEARING HOLDER .......ooiiie e 1
6
7
8 26875-G01 1= I I ] | PP 1
9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13)........... 2
10 * N U T e e e e s 2
11 * LOCK WASHER ...t s 2
12 * WASHER. ... e e e 2
13 * INSULATOR ...t s 1
14 26877-G01 POLE CORE SETSCREW ... e 4
15 26878-G01 FRONT COVER ...ttt e 1
16 27879-G01 REAR COVER ... s 1
17 26880-G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23) ...cccccveiiieiirceee 2
18 * TERMINAL ..o e 2
19 * INSULATOR ...ttt e e 2
20 * INSULATOR ...ttt e e 2
21 * WASHER ... e e 4
22 * LOCK WASHER ...ttt 4
23 * N U T e e e e 4
24
25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) .......ccccceeveenuen. 1
26 26658-G01 BRUSHL. ... e e e e 4
27 26882-G01 BRUSH SPRING ..ottt 4
28 26883-G01 BRUSH CONNECTOR.......oooiieeeeeeteerres e e 2
29
30 26884-G01 KB Y e e e e 1

Page P-3 Service Parts Manual



W

Gasoline Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.

STARTER / GENERATOR

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 * PULLEY ..o eeeese e eeeeseeeseee e eessee s eeesee e 1
32 | 26886-GO1 PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37).....vvveeereereecerenee 1
33 - NUT oo seee e ee s eee s 1
34 * LOCK WASHER ... eeeeeeeeseeseeeeseeeseeeesseee e seeeeeeseeeesee e 1
35 * SCREW ..ot eeeeeee s e eeeeeeeeeeeeee e eesee s 3
36 - Y03 =1 AN 4
37 * SCREW ..ot eeeeeee s e eeeeeeeeeeeeee e eesee s 2
38 | 26887-GO1 BRUSH 1 COVER ...oovveeooeeeeeeeseeeeeeeeseeeeee s s sseeeseeesesees e eesesesseeenneens 3
39 | 26888-GO1 BRUSH 2 COVER ... seeeeeee s seeesseeeseeeeesees e eseeseeee s 2
40 | 26889-GO1 BOLT AND WASHER ASSEMBLY (INCLUDES ITEMS 41 - 43) .................. 2
41 * BOLT oo eeeeeee e ee e eeee e ees e eesese e ee e eee s 2
42 * LOCK WASHER ... eeeeeeeeseeseeeeseeeseeeesseee e seeeeeeseeeesee e 2
43 - WASHER ....coeeeeeeeeeeeeeeeeeeeeeee e eeeeeee s ees e esseeseeees e essee e 2
44
45
46
47
48 | 75705-G01 | FRONT STARTER BRACKET -..oooooiieeeeeeeeeeeeessesseeeseeeseeeeessesseeeseeeseeeeeseeesneens 1
49 | 00462-G7 BOLT, 7/16 = 14 X 7/8" LG oo eeveeeseeeeeeeeeeseeeeeeseeeeeeeeesseseseeeeseeeseesssesesesseeeneens 2
50 | 00566-G2 LOCK WASHER, 7/18" .. evveeooeeeeeeeseeeeeeeseeeeeeeeseeeseeesseeeeseessees e sseesseesseeeeeeens 2
51
52 | 00439-G2 BOLT, 5/16 = 18 X 1 /4" LG .rrevveeeeeeeeeeeseeeeeeeseeeeseeeeesseeseeeeeseeeseeeesseeseeesseeeseenns 1
53 | 00559-G8 WASHER, 5/16" .....oooeeeeeeeeeee e eeeeeeeeeessees e s eeeeoeeeseeesee e eeesse e eeee s eeeeesae 2
54 | 11098-G6 LOCK NUT, 5/16 = 18 .o eeeeeeeeeseeeeeeeeseeeeeeeesseesseeessseeseseesseeeseessessseeesseeneens 1
55
56 | 75792-GO1 | BOLT, 1/2-13 X 1 1/2" LG WITH THREAD LOCK .....ocormreeereeeeeeeesseeereereeeneee 1
57
58
59
60 | 75690-G1 STARTER/GENERATOR BELT .....ooovveeeeeseeeeeeeeeeeeseeeeseeeeeseeeseeeseeeeeeeeeessesseeeseen 1

Service Parts Manual Page P-4




W

STARTER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G*™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

61

62 75706-G01 REAR STARTER BRACKET ..ot 1
63 75746-G01 BOLT, M8 - 1.25 X 20MM ....ceriiiiii ittt s e e 2
64

65 00631-G2 BOLT, 1/2 - 13 X 2 1/4" LGt 1
66 00566-G3 LOCK WASHER, 1/2"... ettt e e 1
67 00560-G3 WASHER, 172" ..o e e 1
68 75562-G01 SPACER . ... e e e e 1

Page P-5 Service Parts Manual




Gasoline Vehicle STARTER / GENERATOR

W

Service Parts Manual Page P-6



STEERING Gasoline Vehicle

1 - Includes ltems 2 - 34

2 - Includes ltems 3 - 6
20 - Includes Items 21 - 28
36 - Includes ltems 37 - 48
45 - Includes ltems 46 - 48

Yo

Front of Vehicle

»3 VAN STEERING SHAFT AND COLUMN

15 RACK, BELLOWS AND TENSIONER

Page Q-1 Service Parts Manual



Gasoline Vehicle

STEERING

IDLER, TIE RODS AND MOUNTING

67

o %@ o
69 72
71

\

E\ To Driver Side
4

Front Spindle

~

e

To Passenger Side
Front Spindle

Service Parts Manual

Page Q-2



STEERING

W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70723-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6).....cociieeeeeeneeneesee e 1
3 * SLEEVE BEARING ..o 1
4 * SLEEVE BEARING .....ooiiiiiee e 1
5 * FLANGED BEARING .....oooiiiiie et 1
6 10389-G3 GREASE FITTING, STRAIGHT ....ocoiiiie e 1
7
8 00426-G6 BOLT, 3/8 - 16 X 3/4" LGi...oeeiie ittt 2
9 18456-G1 GREASE FITTING, 90° .. .uiuitrieirirererireneeeereseaeeeeeesesesesesesesssesesssssessssssssesssnns 1
10 70177-GO1 RACK GUIDE COVER ..ottt 1
11 70225-G01 GASKET . e e e 1
12 70178-G01 COMPRESSION SPRING.......coiiiiiieieiie e e 1
13 70179-G01 RACK GUIDE ...ttt s s 1
14 11391-G1 HOSE CLAMP, 1 /4" ..o 1
15 70041-GO1 RACK COVER ...t e e 1
16 11391-G1 HOSE CLAMP, 1 1/4" ...t 1
17 70183-G01 BELLOWS ...t 1
18 11391-G5 HOSE CLAMP, 3/4" ...ttt e 1
19
20 70724-GO01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28)....ccciiiiereereeeeeeee e 1
21 70717-GO01 GEAR PINION ...t e 1
22 15112-G1 BALL BEARING .....ooitiiiiteee e e e 1
23 70190-G01 EXTERNAL RETAINING RING ..o 1
24 70718-G01 STEERING RACK ... ot 1
25 70192-G01 RACK BALL END ..ot e s 1
26 00544-G8 NUT, 7716 = 20 .. s e 1
27 18456-G1 GREASE FITTING, 90°......eiieieieieiirieirieieieteseiee s s nenas 1
28 70466-G01 RETAINER ... e 1
29
30 70184-G01 IDLER . e e e 1

Page Q-3

Service Parts Manual




W

Gasoline Vehicle STEERING
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 70216-G01 THRUST WASHER, 1 1/2" ..ottt e 1
32 70195-G01 THRUST WASHER, 7/8" ...ttt 1
33 00734-G6 LOCK NUT, 7/8 = 9.ttt sttt st e see e e 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG .cueieieiieee et 1
35
36 70360-GO1 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 48) ....coevveeienennee. 1
37 14322-G6 STEERING SHAFT ...ttt 1
38 70558-G01 COUPLING ...ttt ettt ettt e e eeseeenaeseeeneeenee e 1
39 00550-G1 LOCK NUT, 1/4 = 20ttt ettt ee e see e e 2
40 70227-G01 SCREW, 1/4 - 20 X 7/8" LGi..eieiieieeeee e erteeeeeeeseee e sneeeeseeeeseeeenneeenns 2
41 70223-G01 GASKE T ettt e e st e e e e s aat e e e e s e aate e e e e eanteaeeeeannreeeeeans 1
42 00876-G2 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK ......ccoiiiereiee e 3
43 00878-G1 LOCK WASHER, 3/8".....eeeieeeieeeeeeeee et ee e e ee e e 3
44 70466-G01 RETAINER. ...ttt et e e e 1
45 28633-G01 STEERING COLUMN KIT (INCLUDES ITEMS 46 - 48) .....ocoeeeeereeereeene 1
46 * STEERING COLUMN ....ooiiiit e 1
47 28569-G01 STEERING COLUMN BUSHING ......ccoiiieiiee e 1
48 01022-GO1 SCREW, #6 - 20 X 5/16" LG ..eeeeieieieeeieeee e 1
49
50
51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LGi..eeiieeeeeee e e eiieeestee e seee e e seeeseee e sseeeseeeesneeeens 1
52 00734-G3 LOCK NUT, 7/18 = 20 ceiiieeeeeeee e stee e eite e et e e et eseee e s snee e neeeesneeesnneesseeeenneens 1
53 01033-GO1 BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK ......cciiiiieeeiee e 2
54 00566-G2 LOCK WASHER, 7/18".....eeeeeeeeeee ettt st nee st e e e snesneeneas 3
55
56
57
58 71146-G01 STEERING WHEEL .....eiiiieee et 1
59 71949-G01 HUB COVER ... ittt ettt e e e s naee e st esnneesneeeennee s 1
60

Service Parts Manual

Page Q-4



STEERING

W

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 VAR Ly Ao R I 0101/ = T 1
62 | 71047-GOT | LABEL (E-Z-GO) cevouieeeeeeeeeeeeeeeeeeeeeeeeeeeeseeseseesssseeseeeeeseseeses e eses e seee e eese s 1
63 | 74405-GOT | LABEL (CUSHMAN).......ooe.oieeeeoeeeeeeeeeeeeeeeeeeeeseeeeesseeeessseeses e eseseeseesseeeese s 1
64 14390-G2 LOCK NUT, 5/8 = 18 erreeeeeeeeeeeeeeeeeseeseeseseeseeeeseeseeseseeseeseesesseeessseeses s seseeessseens 1
65
66
67 | 70904-G04 | TIE ROD ASSEMBLY (INCLUDES ITEMS 68 - 72) ....ovcmereeeereereeeeeseeeesesenneee 2
68 | 70855-G03 THREADED ROD (10 1/8" LG) vvvrveereeeeereereeeeeseeeeeseeeeeseeseesssseseseeessseeessseens 1
69 | 70902-GO1 TIE ROD END (LEFT HAND THREADS) .....oovveeeeeeeeeeeeeeeeeseeseseeeesseeessneens 1
70 | 01069-GoO1 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) -...c.veeerveeereesereessneens 1
71 70902-G02 TIE ROD END (RIGHT HAND THREADS) ....cooveeeeeeeeeeeeeseeeseseeseseesesen 1
72 | 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS).........corveeereerereessreens 1
73
74 | 00734-G1 LOCK NUT, 7/16 = 14 oo eeeeeeeeee e eeseee s ses s 4
75
76
77 | 50209-G2 SLOTTED NUT, 7/16 = 20...ccmeeeeeeeeeeeeeeeeeeseeeeeseseeeseseeeseseeeseeeesese e eseseseneeeee 1
78 10387-G2 COTTER PIN, 3/32" X 1" LGiureeeeeereieeeeeeeeseeeeseseeseseeeseeeee e e ssese e 1

Page Q-5 Service Parts Manual




Gasoline Vehicle STEERING

&

Service Parts Manual Page Q-6



TRUCK BED

Gasoline Vehicle

1 - Includes Items 2 - 38

12 43

NY/ 13 14

N
Q

Page R-1

Service Parts Manual




TRUCK BED

Gasoline Vehicle

WHT from Actuator
BLK from Battery

v

RED from Battery

d

RED from Actuator

\ \\\\\\\n I

‘” t\\ \\\\\
), \

\ )

e

&
S
§\\\\\

Page R-2

Service Parts Manual



Gasoline Vehicle

TRUCK BED

79 - Includes ltems 80 - 83

Service Parts Manual

Page R-3



W

Gasoline Vehicle TRUCK BED

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 71711-GO1 TRUCK BED ASSEMBLY (40") (INCLUDES ITEMS 2 - 38) ...ccoeoeveeeeieeeenene 1
2 71719-G01 BED FRAME.. ... .t 1
3 71714-GO01 SIDE PANEL (PASSENGER SIDE).....cc.oooiiieeieeeeeee e 1
4 71714-G02 SIDE PANEL (DRIVER SIDE) ....ucouieieieieiesiees et 1
5 16705-G3 SCREW, 1/4 - 20 X 3/4" LG.eeeeiieeee ettt 10
6 00915-G1 BONDED WASHER, 1/4" ...t 10
7 00559-G7 L NS = T SR 10
8 14390-G4 LOCK NUT, /4 = 20, cceeeee ettt ettt e et e e e e ree e e e enee e e 10
9 14601-G8 RIVET, 3/8" X 7/16" LG (ALUMINUM) .......cciiiiiiee e 2
10
11 71717-GO1 END CAP, 1 ettt e e e e e e e e e e b e e e e enee e e e e e nnees 2
12 16705-G6 SCREW, 1/4 =20 X 1 3/4" LGi.uee ettt 4
13 00915-G1 BONDED WASHER, 1/4" ... ettt e 8
14 14390-G4 LOCK NUT, 1/4 = 20 iee e eeee e e seee ettt e e e ste e e s e e sne e s sneeeenes 4
15
16 71837-G01 POST (PASSENGER SIDE).......ocoiiieieieeee et 1
17 71837-G02 POST (DRIVER SIDE) ..ottt 1
18 71718-G01 [ O e e S 2
19 01074-GO1 SCREW, 3/8 - 16 X 3/4" LGi.ueuieieeeeieeieete ettt 4
20 11027-G5 LOCK NUT, B/8 - 1B, ceieeieeeiiiiee e eittie e e esiteee e sttt e e s eveae e e s e e e e e s enaeee e e ennes 4
21 71838-G01 BUMPER ...ttt e e st e e st e e e s e e e e e 2
22 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi..eieieieeeeeesee et eseee e seeeesneeeeseeeeseeeeeneeenns 4
23 00915-G1 BONDED WASHER, 1/4" ...ttt 4
24 00559-G7 L NS = T SR 4
25 14390-G4 LOCK NUT, 1/4 = 20 iee e eeee e e seee ettt e e e ste e e s e e sne e s sneeeenes 4
26
27 71732-G01 LAY L 7 SR 1
28 27666-G01 HINGE ...t e e e e e e e e ree e e e e enee e e e e nnnnes 2
29 01002-G08 SCREW, 174 - 20 X 1" LG ciiiiiieeee ettt s 4
30 00559-G7 WASHER, /4" ...ttt et s 4

Service Parts Manual




TRUCK BED

W

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 14390-G4 LOCK NUT, /4 = 20 vveeeeveeeeeeeeeseseeeeseeseeeseessesssssseesssseeesseseessesenesessseeesesees 4
32 | 71748-Got TAILGATE KEEPER .....ovveoeeeeeeeeeeeseeeeeeeseeseeeseeseeeseeseseseesseeseesssesssesseessss oo 1
33 16705-G3 SCREW, 1/4 = 20 X /4" LGiurrvveoeeeeeeeeeeeeseeeeeeseeeeesseseeeesesseeeeessseessessesses oo 1
34 | 00559-G7 WASHER, /4" ... eeveeeeeeeeeeeeeesseeseesessseeesssseeesesseesessesseeessseseesseeseeessessssseeens 1
35 | 14390-G4 LOCK NUT, /4 = 20 vveeeeveeeeseeeeeseseeeeeeeseeeseessssssessessssseesseseeessesseesessseesesens 1
36 | 71083-GO1 TAILGATE CABLE ......ooeveeeeeeereeeeeeeseeeeeseseeeseeseeeseeseseseeseeeseeseeeeesesseesses oo 2
37 | 00106-G6 SELF-THREADING SCREW, #12 - 24 X 3/4" LG v.cvevvveeeeeeeereeeeeereseseeesseseeens 2
38 | 00915-G1 BONDED WASHER, 1/4" ...coeeveeeeeeeeeeeeeeeeseeseeseeeessessssseessseseeessesseesesssseesesees 2
39
40 | 35978-GO1 | LABEL (WORKHORSE)......o.eomiieeeeeeeeerseeeeeesseeeeseeseeessesseessesseeesesseessesseessss oo 1
41 74341-GO1 | LABEL (WORKHORSE), CAMO ... ..ecoroveeeseeeeeeeeeeeeeeeeeeessseseeesesseeessesssesessseeeseeens 1
42 | 74343-G03 | LABEL (ST 480), BROWN ......ivveeroeeeeeeeseeesesseseesesseesessseeseessseesssssessssssssesseeens 1
43 | 74411-GO1 | LABEL (CUSHMAN).....o.cioeeeeeeeereeeeeeeeeeeeeeesseeeeeseeseeesseseeeseesseeesesseesseseeesess e 1
44
45 | 70396-GOT | BED PIVOT weoeeoeoeeeeeeeeeeeeeeeseeeesseeseeseseesesessesesesssssesessesseesesssesssseesessseesssssesessenens 2
46 | 00764-G2 CARRIAGE BOLT, 5/16 = 18 X 1" LG cvvvevreveeeeeeeeeseseeeseeseeeseeessesssessessesseessssenens 6
47 | 00559-G8 WASHER, 5/16" w...veooeeeeeeeeeeeeeeeeeeeeeeseseseeessesseeesesseeesseseeeseseseseesseeees s seeseeeene 6
48 | 11098-Gé LOCK NUT, 5/16 = 18 +.eeveeeeeeeeeeeeeeeeee s seseeesssseseesesseeeseeseeseeeseeeeeesseesseseesssseees 6
49 | 70291-GOT | FLANGED BUSHING .oovcouoveeeeeeeeeseeeeeereeeseseseseesesssseesssseeessssessesssseesessseesesseeen 4
50 | 21682-Gf CLEVIS PIN, 1/2" X 2 7/8" LGiurrvveereeeeereeeeeereeeseeesesseessssseeesessessesseseseesssessssssenn 2
51 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG evvveereveeeeeeeeeeeeeeeeeseeseeeseeseeeeeeeseessesseesses e 2
52
53 | 74165-G01 | CIRCUIT BREAKER MOUNTING BRACKET ....ocovveeereeeeeeseeseeeeseseeerssssseessssenens 1
54 | 21320-G3 CIRCUIT BREAKER, 30 AMP, 12V......ecooveeoeeeeeeseeeeeseeeeeeseesseeeseesseseesseessssenens 1
55 | 00150-G4 SCREW, #10 - 24 X 1/2" LG cvvorveeeeeeeeeeeeeeeeseseeesseseeesseseeeseesseeesesseeeseesseesses e 2
56 | 00565-G5 LOCK WASHER, #10...veeoeeeeeeeeeeeeee s seseeessseeseesesseeeseeseeseees e eeesseeseeseessesenen 2
57 | 00526-G3 NUT, #10 = 24 1ovvoooeeeeeeeeeeee oo eeeeseeees e eseeesseesesess s eeesseeeesseeeeeess e eeessesses s 2
58 | 25976-G14 | 14 GAWIRE (RED 5") covooeeoeeeeeeeeeereeeeeesesseeessseseesessessessssssesssssessssseesssssssessenens 1
59
60 | 27680-GOT | TOGGLE SWITCH .ooomiveeeieeereeeeereeeeeeseeeeeeesseeeesesseeeseeseeeseesseeeseseseeseseeesees oo 1

Page R-5

Service Parts Manual




W

Gasoline Vehicle TRUCK BED

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

61 27447-G01 TOGGLE GUARD ...ttt ee e e see e neenee e 1
62 10570-G9 RIVET, 1/8" X 11/32" LG e eee ettt e e e snsee e smee e e sneeeen 2
63
64 27612-G02 ELECTRIC ACTUATOR, 12V ...ttt 1
65 27613-G01 SPACER ..o e e e 2
66 14443-G10 CLEVIS PIN, 1/2" X 3" LGiutteetttieeieeeeieieesieeesteeesteeestee e sseeesnseessnneessnseesssnseessnees 1
67 21683-G1 COTTER PIN, 2 11/18" LGi..ueeiie ettt et e e 2
68 14443-G11 CLEVIS PIN, 172" X 1 7/8" LGi.coiiiceieeee et ectiee et ee et e e esneee e ssneaeee e ene 1
69
70 71489-G01 LABEL (READ INSTRUCTIONS).....citeiiiieiieieeee e 1
71
72 74234-G01 BED LINER, 40" ... . ettt ettt et te e s e e s e e s e e e s e e nnnae e e e e nnnes 1
73 74235-G01 TAILGATE LINER ...ttt e s e e e e e eeeenen 1
74 18436-G1 RIVET, 174" X B/4" LG .eeeee ettt ee e e e e snseeenneeeesneeenns 4
75 14601-G10 RIVET, 5/32" X 7/18" LG «.eeeiieiiieee ettt e e e e s snne e 6
76 35980-G02 LABEL (BED CAPACITY 500 LB/226 KG) .....ceceeieerieeieeiieieeieseeese e 1
77
78
79 75454-G02 ALUMINUM TOOLBOX KIT (INCLUDES ITEMS 80 - 83) ....cevveieieeerrieenie e 1
80 75493-G01 ALUMINUM TOOLBOX ....eeeieeiieie ettt see e e e snaesree e 1
81 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi..ceieieeeee e 4
82 00915-G1 BONDED WASHER, 1/4" ... ettt e 8
83 00903-G1 ACORN NUT, 1/4 = 20 oeeeieeee et nee e 4

Service Parts Manual

Page R-6



Gasoline Vehicle

WEATHER PROTECTION

SUN TOP CAP (CAMO)

DETAIL B

1 - Includes ltems 2 - 21
3 - Includes ltems 4 - 21
7 - Includes Items 8 - 21

SUN TOP

Front of Vehicle

DETAIL A

Front of Vehicle

2,24

Front of Vehicle

5,6

DETAIL D
(REAR)

DETAIL C
(FRONT)

Service Parts Manual

Page S-1



Gasoline Vehicle

WEATHER PROTECTION

REAR VIEW MIRROR

26 - Includes Items 27 - 29

ENCLOSURE

31 - Includes Items 32, 33

Service Parts Manual

Page S-2



Gasoline Vehicle

WEATHER PROTECTION

WINDSHIELDS

43

Includes Items 52, 38

36 - Includes Items 37

51 -

43

o
Q
S
>
—
o
—
=
o
=
L

o

™
<
-
o)
¥ ®
o o
o <
1
o
N~
¥ <
© 9
< 0
0w n
€ E
o O
= =
0w 0
oo}
telke!
=
C ©
£ c
L
0 <
< 0

T —

iy
i
i
i

i

=
1
1
1
1
1
1

Service Parts Manual

Page S-3



Gasoline Vehicle

WEATHER PROTECTION

BRUSHGUARD
58 - Includes Items 59 - 65

Service Parts Manual

Page S-4



Gasoline Vehicle

WEATHER PROTECTION

BRUSHGUARD SUN TOP

67 - Includes Iltems 68 - 77

Existing
Brush Guard Cage

BRUSHGUARD WINDSHIELD

79 - Includes Items 80

85

Windshield

Sash

a—
>
=
-
(9]

Front of Vehicle

Service Parts Manual

Page S-5



W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

WEATHER PROTECTION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75040-G0* SUN TOP KIT (INCLUDES ITEMS 2 -21) ..o 1
2 27069-G0* SUN TOP ... e e e n e e e 1
3 75044-G04 HARDWARE KIT (INCLUDES ITEMS 4 - 21) . 1
4 75045-G01 FRONT STRUT ...ttt e e 1
5 75838-G01 REAR STRUT (DRIVER SIDE) .....ooiiiieiie e 1
6 75838-G02 REAR STRUT (PASSENGER SIDE) .....cociiieireeeeeesee e 1
7 75465-G01 FASTENING HARDWARE KIT (INCLUDES ITEMS 8 - 21).....cceveenen, 1
8 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LGi..oe e 4
9 00905-G8 LOCK WASHER, 5/18" ... 4
10 75048-G01 SPACER, 1/2" e s 2
11 00570-G2 WASHER, 5/16" ... s 6
12 00439-G6 BOLT, 5/16 - 18 X 1 3/4" LGi..oeiiieeeeeeeeeeeeeeeeee e 4
13 00571-G2 WASHER, 5/18" ... e 8
14 17255-G1 TEFLON WASHER, 3/8" X 5/8" ... 8
15 11098-G6 LOCK NUT, 5/16 - 18 ... 4
16 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) .....cccceeceevereieeen. 2
17 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) .....cccovevvvrnenee. 2
18 00559-G7 WASHER, 1/4" ..o e e 8
19 75051-G01 PLASTIC SPACER ... ..o 4
20 00891-G2 LOCK NUT, 1/4 = 20 ot 4
21 19853-G1 END CAP, 1 e e e s 2
22
23 75378-G02 SUN TOP CAP (CAMO) (OVER ITEM 1) ..o 1
24
25
26 19528G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 27 - 29) .....cccccoveiiieenenee e 1
27 19496-G1 REAR VIEW MIRROR.......co et 1
28 19502-G2 SUPPORT BRACKET ...t s 1
29 19527-G1 SELF TAPPING SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL).............. 1
30

Service Parts Manual Page S-6



WEATHER PROTECTION Gasoline Vehicle

W

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta, GA
30904. Telephone (706) 729-9911 or FAX (706) 729-9955

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 75367-G** | 3 SIDED SOFT ENCLOSURE KIT (INCLUDES ITEMS 32 - 33) ...ccorveeerreeneee. 1
32 * ENCLOSURE ... seseee e sses s eeeseeeeees e ses s s 1
33 - 1Y/ =121 T AR
34
35
36 | 71966-G01 | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 37 - 43)

(REQUIRES SUN TOP KIT) wvvcooeeeerereeeseeeeeseeeeeeeseeeeeeseseeeseeseesssseeseeseeeesenees 1
37 | 71954-GO1 WINDSHIELD (FULL) (LEXAN) .- vvcoeeeeeeeeeeeeeeeeeeseeseeeseeesseseesseesseesseesseseeens 1
38 | EGWHC12 SASH, 26" LGiurvveeeeeveeeeeeeeeeseseersesseeessssesessssesesssssesesssssesessssseessseesesseessssenes 2
39 | EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) ...coeveeeeeeeersrerressesnnens 2
40 | EGWHG12 WASHER, 1/4" (STAINLESS STEEL) w...couvveeeeeeeereeeeeesseseeeseeseessseseesssseeens 4
41 EGWHG13 RUBBER GROMMET .....ooveoeeeeeoeseeeeseeseeeseessesseesseesssseeesseseessessaesessseeesesees 2
42 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) «..vvveoeveereeeeeeesseeeesseseeeessssenereeee 2
43 | EGWHL14 Y= Y= = 1
44
45 | 71966-G02 | WINDSHIELD KIT (FOLD DOWN) (INCLUDES ITEMS 46 - 49, 39 - 43)

(REQUIRES SUN TOP KIT) vveoreeeereeeeereeeeeeseseseesesessessssesseesessssseeessesssesesees 1
46 | 71955-GO1 WINDSHIELD (FOLD DOWN) (LEXAN) ....vveeeeeeeeeeeeeeseeeeeeseeseeesseeeseesssseeens 1
47 | EGWHC10 SASH, 12" LGiureeeeeeeeeeeeeeeeeeeeeeeseeseeeseeseseeseeseeeseseeeeseeeeeseees e eeesseeesesseesseseees 2
48 | 137-010 TOP GRIP, 3/4" X 2" .ooeeeeeeeeeseeeeeeeeseeeeeesesseeseeseeeeeseseseeseeeseesseseeeseesees e 2
49 136-008 TOP GRIP FASTENER ....cooeveeeeeeeeeeseeeeseeeeeeseeseesssseseseessseseesssesssesseessssseens 2
50
51 71966-G03 | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 52, 38 - 43)

(REQUIRES SUN TOP KIT) wvecooeeeereeeeeseeeeeseeeeeeeeeeeeesseeeeeseeseesssseeseeseeessesees 1
52 | 71960-GO1 WINDSHIELD (FULL) (ACRYLIC) c..corveeeeeeeeeeeeeeeeseeseeesseseeeseeseeeseseseesssseeens 1
53
54 | 71966-G04 | WINDSHIELD KIT (FOLD DOWN) (INCLUDES ITEMS 55, 47 - 49, 39 - 43)

(REQUIRES SUN TOP KIT) vvcoreeeereeeeereeeeeeseseseeeesessessssessesseessesseeessssseeaneees 1
55 | 71961-GO1 WINDSHIELD (FOLD DOWN) (ACRYLIC) .v.corrveeerereeeseeeeeeseeseeeseeeeeeesseseeens 1
56
57

Page S-7

Service Parts Manual




W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

WEATHER PROTECTION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
58 74479-GO1 BRUSH GUARD KIT (INCLUDES ITEMS 59 - 65) ....ccceeveieiieieeeeneeeeseesee s 1
59 74465-G01 BACK . et te e e reeeeree e enneeeees 1
60 74459-G01 SIDE (DRIVER SIDE).......ciiiiiiieeie et 1
61 74460-G01 SIDE (PASSENGER SIDE) .....coiiiiiiiie it 1
62 74462-G01 LI L SR 1
63 00428-G2 BOLT, 3/8 - 168 X 2 1/4" LG ..ceeeieieeeieeeee e e 4
64 00438-G7 BOLT, 5/16 - 18 X 7/8" LG c.eeeeeeeeeeeeie ettt 4
65 11098-G6 LOCK NUT, 5/168 = 181 .eiieeieeiesiieee ettt ee e 4
66
67 74496-G0* SUN TOP KIT (WITH BRUSH GUARD) (INCLUDES ITEMS 68 - 77)................ 1
68 74466-G01 MOUNTING BRACKET ...ttt sttt 1
69 00438-G5 BOLT, 5/16 - 18 X 5/8" LG ...eeieeeieeeieieeeese e e see et 4
70 00565-G8 LOCK WASHER, 5/18" ... ittt 4
71 00532-G3 NUT, 5/168 - 18 et 4
72 74497-GO* R | 1 SR 1
73 00559-G7 L NS = T SR 8
74 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LGi.eeeieeeee et 2
75 00891-G2 LOCK NUT, 1/4 = 20 iee e eeee e e seee ettt e e e ste e e s e e sne e s sneeeenes 4
76 00753-G7 SCREW, 1/4 =20 X 2 1/2" LGiueeieeii ettt 2
77 74469-G01 SPACER .. e e e s ea e e en 2
78
79 74542-G01 WINDSHIELD KIT (WITH BRUSH GUARD) (INCLUDES ITEMS 80 - 85)

(Replacement Parts available from Eagle Parts, 706-790-6687).......c...cccveruneen. 1
80 110-735A WINDSHIELD (POLYCARBONATE) .......ooiiieeieieeee e 1
81 EGWHC12 SASH, 26" LGi...eeeiieiieieieeeeeie ettt st sre et e sseeeeeneen 2
82 110-072E SCREW, 1/4 - 20 X 1/2" LG (STAINLESS STEEL) .....coioiiiireeeeeeeeen 2
83 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) .....ooiiiieieeee e 4
84 EGWHG13 RUBBER GROMMET .....coiiiiiieieese et s e e ee e seesae e sneeneas 2
85 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...ocevieeieeeeieeeeee e 2

Service Parts Manual

Page S-8



WHEELS AND TIRES

W

Gasoline Vehicle

1 - Includes Items 5,

2 - Includes ltems 5,

3 - Includes Items 5, 7, 8

4 - Includes Items 5, 7, 8
11 - Includes Items 15, 16, 18
12 - Includes Items 15, 16, 18
13 - Includes Items 15, 17, 18
14 - Includes Items 15, 17, 18
21 - Includes Items 23, 24, 26
22 - Includes Items 23, 25, 26

6,8
6,8

(Style of tire may differ from tire shown)

Page T-1

Service Parts Manual




W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.

WHEELS AND TIRES

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

1 28630-G06 | SILVER WHEEL AND STRYKER® 1 TIRE ASSEMBLY

(DRIVER SIDE) (INCLUDES ITEMS 5, 6, 8) .....cvveeeerveeseeeeerseseessssseesseseesneee AR
2 28630-G07 | SILVER WHEEL AND STRYKER® 1 TIRE ASSEMBLY

(PASSENGER SIDE) (INCLUDES ITEMS 5, 6, 8)....vvveeevveeseseeersesseesseesresseeee AR
3 28630-G04 | BLACK WHEEL AND STRYKER® 1 TIRE ASSEMBLY

(DRIVER SIDE) (INCLUDES ITEMS 5, 7, 8) v...reveeeeeeerseeeeeesesseessssseeesseseneseeee AR
4 28630-G05 | BLACK WHEEL AND STRYKER® 1 TIRE ASSEMBLY

(PASSENGER SIDE) (INCLUDES ITEMS 5, 7, 8)....vveeeeeeeseeeeessereeerseseeesnenen AR
5 28630-GO01 TIRE, 22 X 9 - 10 STRYKER® 1 ..o seeeeesseeseeeeeseseeesessesssssenes 1
6 15172-G03 WHEEL RIM, SILVER (4 LUG) .. e vveeeeeeeeeseeeeeeeeeeesesseseseeesseseesseesssesseessssseens 1
7 15172-G02 WHEEL RIM, BLACK (4 LUG)....urveereeeeeeseeeeeeeeeeeeeseeeeesseeseeeeeseseeeseeseeessesenes 1
8 11657-G1 VYR =R =Y 1
9
10
11 28513-G07 | SILVER WHEEL AND WORK MATE® TIRE ASSEMBLY

(DRIVER SIDE) (INCLUDES ITEMS 15, 16, 18) c.....vveeeeevereeseeessseeesseseeseeee AR
12 | 28513-G06 | SILVER WHEEL AND WORK MATE® TIRE ASSEMBLY

(PASSENGER SIDE) (INCLUDES ITEMS 15, 16, 18).....vveeeeeeeeessreeesrereesnee AR
13 | 28513-G05 | BLACK WHEEL AND WORK MATE® TIRE ASSEMBLY

(DRIVER SIDE) (INCLUDES ITEMS 15, 17, 18) cvveeeevveeeeeeeeseeseesssseeessseseneseeee AR
14 | 28513-G04 | BLACK WHEEL AND WORK MATE® TIRE ASSEMBLY

(PASSENGER SIDE) (INCLUDES ITEMS 15, 17, 18) .eeevveeeeeeeeresseeeseesenesenee AR
15 | 28513-G03 TIRE, 21 X 9 - 10 WORK MATE®.........oeeoeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeseeseeessesenes 1
16 | 15172-G03 WHEEL RIM, SILVER (4 LUG) ...-veeoeeeeeeeseeeeeeeeeeeeseeseesseseeeseeseseesseseesseseeens 1
17 | 15172-Go2 WHEEL RIM, BLACK (4 LUG)...eveereeeeerseeseeseeeeeeeseseeesseeseseeessseeesssseessssenes 1
18 | 11657-G1 VYR =Y IS 1
19
20
21 28442-G04 | SILVER WHEEL AND TURF SAVER® TIRE ASSEMBLY

(INCLUDES ITEMS 23, 24, 26).....vveoerveeereeeeeesseeseerssessesseeseeessssseeessssesssesenesenees AR
22 | 28442-G03 | BLACK WHEEL AND TURF SAVER® TIRE ASSEMBLY (ITEMS 23, 25, 26)...| AR
23 | 28442-G02 TIRE, 20 X 10 - 10 TURF SAVER® ........ooooeeeeeeeeeeseeeeeseeeeeeeeeeeeeeseeseeessenenes 1
24 | 15172-G03 WHEEL RIM, SILVER (4 LUG) ...-veeoeeeeeeeseeeeeeeeeeeeseeseesseseeeseeseseesseseesseseeens 1

Service Parts Manual Page T-2




WHEELS AND TIRES

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
25 15172-G02 WHEEL RIM, BLACK (4 LUG) ...t 1
26 11657-G1 VALVE STEM ...t 1
27
28
29 14723-G1 LUG NUT, 1/2 = 20 iteeeeeeee et ne s AR

Page T-3

Service Parts Manual




Gasoline Vehicle WHEELS AND TIRES

W

Service Parts Manual Page T-4



Gasoline Vehicle

WINCH

Note: Winch shown mounted at front of vehicle.

1 - Includes ltems 2 - 44

42

4 See BODY
" ee

Service Parts Manual

Page U-1



Gasoline Vehicle WINCH

11 - Includes ltem 12
24 - Includes ltem 25

Front of Vehicle

Y

Service Parts Manual Page U-2



WINCH Gasoline Vehicle

47

Page U-3 Service Parts Manual




Gasoline Vehicle WINCH
A

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G*™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 74259-G04 WINCH KIT (INCLUDES ITEMS 2 - 44) ..ottt 1
2 74299-G01 WINCH ASSEMBLY, T1500 ...cuuiiiriieieeieseeseesiesiee e e e eee e seeeee e enee e 1
3 74271-G01 WINCH MOUNTING TUBE ...t 1
4 00440-G6 BOLT, 5/16 - 18 X 2 3/4" LG c..eeeeeeeeee et e e 2
5 00571-G2 WASHER, 5/18" ...t et e st e e e sn e e e nnee s 4
6 00891-G3 LOCK NUT, 5/16 - 18 ettt ettt 2
7 21317-GO01 CLEVIS PIN, 5/8" X 3" LGi...cteeeeeiee e e esiee e eee st e et e e see e e s 1
8 21683-G1 COTTER PIN, 15/32" X 2 11/168" LG .-t eee e 1
9
10 74286-G03 REMOTE SOLENOID (INCLUDES ITEMS 11 - 32) ..o 1
11 74256-G02 SOLENOID KIT .ttt eeseeee e e see e sneeesseeeenneeeens 1
12 74326-G01 MOUNTING BRACKET ..ot 1
13 00414-G6 BOLT, 1/4 - 20 X 3/4" LG . cceeeeee ettt e e e e nnaee e 3
14 23726-G1 SPACER, /4" et 3
15 14390-G4 LOCK NUT, 1/4 = 20 .eieiieeeee et seee s see e seee s e ee e s e ennee s 3
16
17 74327-G01 WIRE HARNESS (SOLENOID - BATTERY) (INCLUDES 18)................ 1
18 18833-G1 FLEX LOOM, 13" (BULK)....cciteeiiiieeieeseeeese e 1
19
20 74298-G01 WIRE HARNESS (SOLENOID - RECEPTACLE) (INCLUDES 21)........ 1
21 20436-G1 FLEX LOOM, 4" (BULK)......coitieiiiieseece e e 1
22
23 74291-G01 WIRE HARNESS (SOLENOID - FRONT) (INCLUDES 24, 25) ............. 1
24 18833-G1 FLEX LOOM, 84" (BULK).....ccueeiiiueerieiiereenie e nee s 1
25 73235-G01 CONNECTOR ...ttt ettt 1
26
27 74328-G01 WIRE HARNESS (SOLENOID - REAR) (INCLUDES 28, 29)................ 1
28 18833-G1 FLEX LOOM, 49" (BULK).....ccteeiiiereeeereese e e 1
29 73235-G01 CONNECTOR ...ttt ettt 1
30

Service Parts Manual

Page U-4




WINCH

W

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 74285-G01 RECEPTACLE WITH LEADS (GREEN, WHITE, BLACK) ........ccccceneed 1
32 * CIRCUIT BREAKER WITH BRACKET ....ooiieieiieeeeeeieeieee e 1
33
34 71489-G01 LABEL (READ INSTRUCTIONS) ...ttt 1
35
36 00414-G5 BOLT, 1/4 - 20 X 5/8" LG ... eeeeeee ettt 2
37 14390-G4 LOCK NUT, 1/4 = 20 ceee e eeee e esee et see e saeee e eseeesee e eneeesneeaenneeeenns 2
38
39 74289-G01 CONNECTOR MOUNT PLATE ...ttt 1
40 00740-G4 SCREW, #10 - 32 X 1/2" LG weeeeeeeieie ettt ee e 2
41 00559-G5 WASHER, #10 ettt ee et e s e e st e e ee e s e e e ennee s 2
42 00921-G8 LOCK NUT, #10 = 2. eeeeceeeeieeeeiee e ieeeseeeesseeesneee e ssaeeseeeeeseeesnseeaenneeeenns 2
43 00156-G8 SCREW, #10 - 32 X 1" LGiueiieieii ettt ee e nee 2
44 00526-G4 LOCK NUT, #10 - 32, iiiie e eciiee e eriteee ettt e e s satee e e s sastee e e s sensneeesssnsreeeeseanes 2
45
46

The following items are replacement components for the winch. For service or

replacement parts, contact Superwinch, Inc., Winch Drive, Putnam, CT 06260

Phone: (860) 928-7787, FAX: (860) 928-1143

Always provide the following information when requesting information

or ordering replacement parts:

Winch Part Number: T1500

Serial Number: (found on housing)

Part Number and Description
47 87-10490 KNOB ASSEMBLY, T-SERIES F/W ..o 1
48 87-22381 TENSION PLATE ...ttt e st ee e e 1
49 87-23149-05 NUT, HEX, FLANGED, M5 X 0.8....ueiiiieeeeieee e e eiee e ee e e seee e enee e 2
50 89-22291-01 SCREW, ST HEX SKY FH, MB X 1 X 20....cciiieiiiieeiie e 2
51 87-22394 BASEPLATE ASSEMBLY, T-SERIES.......cccooiieieee e 1
52 AS REQD WASHER, .020" OR .030" THICK .....ceiiieeee e A/R
53 87-10466 BUSHING, T-SERIES ... oot e 1

Page U-5

Service Parts Manual




Gasoline Vehicle WINCH

W

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G*™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
54 87-23309-01 SET SCREW, M5 X 0.8 X B....uviiiiieeeieee e e s 1
55 87-22397 DRUM ASSEMBLY ...ttt ettt 1
56 87-10470 DRUM SUPPORT BUSHING ..ot 1
57 87-33257 DRUM SUPPORT PLATE ..ottt 1
58 87-23030-10 SCREW, ST PAN HEAD, M4 X 0.7 X 10...eeeieeeeeeeeesee e 4
59 87-33251 ROTATOR GEAR, T-SERIES........oo e 1
60 87-22380 CARRIER ASSEMBLY, T-SERIES .......cooi i 1
61 87-22396 STATIONARY GEAR HOUSING ASSEMBLY, T-SERIES........cccccoviiienenns 1
62 87-33249 MOTOR, 12 VOLT ...ttt s s 1
63 87-22401 MOTOR PINION GEAR ..ottt 1
64 1535A WIRE ROPE AND HOOK ASSEMBLY, 5/32" X 25 FEET ......cccovoeveeieeeene, 1
65 89-32300 HANDSAVER BAR ... 1
66 90-22873-03 CIRCUIT BREAKER ASSEMBLY, 12 VOLT, T-SERIES..........cccoiiiinireeee, 1
67 90-22117 REMOTE CONTROL ASSEMBLY .....ocoiiiiiieiiieieeeesreee e e 1
68 92-20172 SOLENOID, 12 VOLT ...ttt e s e e e 2
69 90-32070 SOLENOID BACK PLATE ...t 1
70 90-31079 SOLENOID COVER ...ttt s 1

Service Parts Manual Page U-6



WINCH

Page U-7

Service Parts Manual

Gasoline Vehicle




SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual

Appendix - A



SPECIALTY PRODUCTS

SPECIAL TOOLS

DRIVE CLUTCH PULLER ...ttt s nre e e
FLYWHEEL PULLER ... s s
CAM PULLER. ..ttt ettt e et r e s r e e e e s et e s ae e s e e e s e e ene e e emeeenneenneenane
TACHOMETER . ...ttt ettt e s e e e e e e e s e e s bt e b e e sre s saeesaneenreeereeaneans
FEELER GAUGE ...ttt e st e e n e e e e enenre e ne e
COMPRESSION TESTER ...ttt e s se e e e n e e re s neane e nnesnnenreenne s
ENGINE REBUILD MANUAL ...ttt s s s e e en e e e
REAR AXLE REBUILD MANUAL ...ttt s s s
CURRENT INDICATOR ... e ettt sttt sr e re e sr e e eneenn e e e e e e e
DIGITAL MULTI-METER . ..ottt st n e nn e nre e ene e
CRIMPING TOOL ...ttt ettt ettt ae e st eer e e s r e s e e s st e sae e s e e e s eeeae e e emeeenneenneenane
SLIDE HAMMER (AXLE/HUB REMOVAL) .....oiiiiiiie ettt
SLIDE HAMMER (AXLE REMOVAL ONLY ) ...oiiiiiiiiieiierresreeie et sn e nee e

PERFORMANCE PRODUCTS
BATTERY PROTECTOR, 14 OZ (410 ML) AEROSOL .......ueiiiieieeie et
CARBURETOR & CHOKE CLEANER, 15 OZ (440 ML) AEROSOL.......ccoiiiiieecereeie e
WHITE LITHIUM GREASE, 14 OZ (410 ML) AEROSOL .......oioi e
PENETRANT/LUBRICANT, 15 OZ (440 ML) AEROSOL .....ccceiiiieciieereeerie e
MULTI-PURPOSE CLEANER & DEGREASER, 14 OZ (410 ML) AEROSOL.........cccecoiiiiiieeceeceee
MULTI-PURPOSE HAND CLEANER, 32 OZ (950 ML) LIQUID........ccccoeiiriiiiiriniceececc e
BATTERY CLEANER, 32 OZ (950 ML) W/TRIGGER SPRAYER ......cccoioiiriineeeee e
BIODEGRADEABLE CLEANER, 32 OZ (950 ML) W/TRIGGER SPRAYER ..o
MULTI-PURPOSE VALUE PACK ...ttt

*BATTERY PROTECTOR, 4 OZ (120 ML) AEROSOL

*PENETRANT/LUBRICANT, 4 OZ (120 ML) AEROSOL

*WHITE LITHIUM GREASE, 4 OZ (120 ML) AEROSOL

*CARBURETOR & CHOKE CLEANER, 4 OZ (120 ML) AEROSOL

PAINT

HUNTER GREEN - TOUCH-UP PEN ... e e e
HUNTER GREEN - 12 OZ (360 ML) AEROSOL ......ooiiiiieeeeeree e s
CAMOUFLAGE PAINT - THREE TOUCH-UP PENS ... ..ot

ENGINE OIL

4-CYCLE ENGINE OIL, 10W-30, 5 GALLON (19 LITERS)......cooirumrrinrinmerineseneisnessessesssesesseeseen
4-CYCLE ENGINE OIL, 10W-30, 12 QUART CASE ....ccoooriiiriinreinriinniesnessesssessscs s
4-CYCLE ENGINE OIL, 10W-30, QUART (950 ML) BOTTLE .......oovrvimriimeiineesseiseceescssneses oo

Part No.

.19779-G2

27111-G01
27851-G01
72526-G01
72525-G01
72524-G01
27615-G01
27660-G01

.16489-G1

27481-G01
27765-G01

.15947-G1
.18753-G1

75500-G01
75501-GO1
75502-G01
75503-G01
75504-G01
75505-GO1
75506-GO1
75507-G01
75508-G01

28432-G02
28140-G09
75831-G01

25730-G03
25730-G04
25730-G06

Appendix - A Service Parts Manual



ACCESSORIES

ACCESSORIES

Service Parts Manual

Appendix - B



ACCESSORIES

N
ACCESSORY LIST KIT NO. LOCATION IN MANUAL
ASHTRAY KIT eoeeoeeeeeeeeeeeeeeeeeseesesessseseeessesesesesseseeesesseesssseesassseens 75109-GO2 ... See BODY
BRUSHGUARD ... seeseeeesesseseseseeeseeeeesseesessseeseeeens 74479-GO1 oo See WEATHER PROTECTION
BRUSHGUARD SUN TOP ...corveeeeeeeeeeeeeseseeeseeeeeessessesessseeseeeee 74496-GO0* oo See WEATHER PROTECTION
BRUSHGUARD WINDSHIELD.........mveoreeeereeeeeeeeeeeeeseeseeseesseerseeee 74542-GO1 .o See WEATHER PROTECTION
CARGO BED COVER ... .vveeeeeeeeeeeeeeseeseeesseseeeeessesaeesesseeessseessesseens 73521-GO1
CART (STEEL) vveoeeeveeeeeeeereeeeeeeeeesseessesseeesssseeesssenessesssessssesesenesees 74486-GO1
CART, (POLY) et eeeeeeeeeeeseesses e sses e essseaesesseeessseesesseens 74487-GO1
o) = PR SR 74492-GO0* .o See BODY
GLOVE BOX DOOR ....corrvvereeeeeeseeseosseseessesssesessssesssessessssseessesseens 75459-GO0* .oonnreee.n. See BODY
L TU LN o1 o)== O 74365-GO1
HOUR METER KIT coooveeoeeeeeeeeeeeeeseseeesseseeeseseseesesesseessesesssssseesenees 75114-GO6 ............. See ELECTRICAL SYSTEM
REAR VIEW MIRROR KIT (REQUIRES SUN TOP KIT).....ccooen...... 19528-G2 ...vooon. See WEATHER PROTECTION
SOFT ENCLOSURE (3 SIDED).....vveeeeeeereeeeeereeseeessesseseeeseeeseseeens 75367-GO0*.oorneeenn. See WEATHER PROTECTION
SUN TOP KIT 1o eeeeeeeeeeeeeesseeseesseseeesees e essssaesesseesssseeseseeens 75040-GO*.connne... See WEATHER PROTECTION
SUN TOP CAP (CAMO) .oceooeeeeeeeeesseeeesseseeesesseeeeesesseseesseeeseseeens 75378-GO02 ............. See WEATHER PROTECTION
TURN SIGNAL oo eeeeeeeeeeeseesees s seseeesesseeeseseesseseeens 17867-G1 vovvveeeen, See ELECTRICAL SYSTEM
WINCH oot eeeeeseeseeeeeeeeseseee s eeeesesesees s ees s seeeesseeen 74259-G04 ............ See WINCH
WINDSHIELD KIT (REQUIRES SUN TOP KIT) ...cvooeeeeeeereereennee. 71966-GO0*.connn.n. See WEATHER PROTECTION
WINDSHIELD KIT (FOLD DOWN) (REQUIRES SUN TOP KIT).....71966-GO0* .............. See WEATHER PROTECTION
ALUMINUM TOOLBOX w.cecorveeeeeeeeeeeeeeeeesseeseesseseessesesesessseeeesseseen 75454-GO2 ............. See TRUCK BED

Appendix - B Service Parts Manual



TEXTRON

GOLF, TURF & SPECIALTY PRODUCTS

Textron Golf, Turf & Specialty Products

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	FrontCover.ps
	

	Pg i-ii ModelsNotes.ps
	
	

	Pg iii_iv_GeneralIndex.ps
	
	

	Pg v-vi HowToUse.ps
	
	

	Pg vii IPBHeading.ps
	

	(A)Accelerator.ps
	
	
	
	
	
	

	(B)AirCleaner.ps
	
	

	(C)Body.ps
	
	
	
	
	
	
	
	
	
	

	(D1)Brakes.ps
	
	
	
	
	
	

	(D2)ParkBrake wBoot.ps
	
	
	
	

	(E)Clutch.ps
	
	

	(F)DirectionSelector.ps
	
	
	
	

	(G)Electrical.ps
	
	
	
	
	
	
	
	
	
	

	(H)Engine.ps
	
	
	
	

	(J)FrontSuspension.ps
	
	
	
	

	(K)FuelSystem.ps
	
	

	(L)RearAxle.ps
	
	
	
	

	(M)RearSuspension.ps
	
	

	(N) Seating.ps
	
	

	(P)StarterGenerator.ps
	
	
	
	
	
	

	(Q)Steering.ps
	
	
	
	
	
	

	(R)480Beds.ps
	
	
	
	
	
	

	(S)WeatherProtection.ps
	
	
	
	
	
	
	
	

	(T)WheelsTires.ps
	
	
	
	

	(U)Winch.ps
	
	
	
	
	
	
	

	App_A_SpecialtyProducts.ps
	
	

	App_B_AccessoriesList.ps
	
	

	BackCover.ps
	


